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History of this test report

Report No. Version Description Issue Date

FR202509D 01 Initial issue of report Dec. 12, 2022
Revise Test Result of Power Spectral Density and

FR202509D 02 . Dec. 16, 2022
Appendix A
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
3.00dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
5458.720 MHz
3.02dB
3.5 15.207 AC Conducted Emission Pass under the limit at
26.000 MHz
3.6 15.203 Antenna Requirement Pass -
Declaration of Conformity:
1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
It's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.
2. The measurement uncertainty please refer to report “Uncertainty of Evaluation”.
Comments and Explanations:
The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.

Reviewed by: Lewis Ho
Report Producer: Michelle Chen
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1  General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, and GNSS.
Product Feature

WLAN: FPC Antenna
Antenna Type Bluetooth: FPC Antenna
GPS/Galileo/Glonass: PIFA Antenna

Antenna information

5150 MHz ~ 5250 MHz Peak Gain (dBi) |-0.26
5250 MHz ~ 5350 MHz Peak Gain (dBi) | 0.04
5470 MHz ~ 5725 MHz Peak Gain (dBi) |0.34

Remark: The EUT's information above is declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

THO2-HY, CO05-HY, 03CHO7-HY
Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190

Test Site Location

Test Site No.
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (I\I.I-ili) Channel (;nel-?z)
36 5180 44 5220
5150-5250 MHz 38" 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42# 5210
Frequency Band Channel Fred. Channel Freq.
e (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54% 5270 62* 5310
Band 2 > >
(U-NII-2A) 56 5280 64 5320
58# 5290
Frequency Band Channel Freg. Channel Freq.
quency (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 " -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110* 5550 140 5700
Note:
1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40.
2. The above Frequency and Channel with "#' are 802.11ac VHT80.
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FAX : 886-3-328-4978 Issue Date : Dec. 16, 2022

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 02



e% FCC RADIO TEST REPORT Report No. : FR202509D

SPORTON LAB.

2.2 Test Mode

The power for 802.11n mode is smaller than 802.11ac mode, so all other conducted and radiated test is

covered by 802.11ac mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Single Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by VHT20) MCSO0
802.11n HT40 (Covered by VHT40) MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
Test Cases
AC
Mode 1 : Bluetooth Link + WLAN (5GHz) Link + MPEG4 + Earphone + USB Cable
Conducted
(Charging from AC Adapter)
Emission
TEL : 886-3-327-3456 Page Number 1 8 of 31
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
Ch.# 802.11a 802.11a 802.11a
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch. # 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102
M | Middle - - 110
H High 46 62 134
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHT80 802.11ac VHT80 802.11ac VHT80
L Low - - 106
M | Middle 42 58 -
H High - - -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,

For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord
1, |Bluetooth Sony Ericsson [MW600 PY7DDA-2029 |N/A N/A
Earphone
2. |WLANAP ASUS RT-AC66U |MSQ-RTAC66U|N/A Unshielded, 1.8 m
3. |iPod Earphone |Apple N/A Verification Unshielded, 1.0 m N/A
ACI/P :
Latitude Unshielded, 1.2m
4. |Notebook Dell 3400 FCC DoC N/A DC O/P :
Shielded, 1.8m
TEL : 886-3-327-3456 Page Number 1 10 of 31
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2.5 EUT Operation Test Setup

The RF test items, make the EUT (SW: Acer_AV0S0_P10-11_0_006.02_PAPAP_GEN1) get into the
engineering modes to provide channel selection, power level, data rate and the application type and for
continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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<802.11a>

A °/ A A
26dB Bandwidth 99% Occupied Bandwidth
Spectrum |“l;5‘ Spectrum s
Ref Level 30.00 dam Offset 25.50 dB & RBW 300 kHz Ref Level 20.00 d&8m Offset 2550 dB & RBW 300 kHz
o Att 20 8 SWT Lms @ VBW _1MHz _Mode Sweep o At 20d8_ SWT 1ms ® VBW 1MHz _Mode Sweep
@17k view (@152 Max
MI[1] 16.80 dBm " M7 10.57 dBm
5.1676000 GHz 0d 7 5.1779020 GHz
20 d8m D2[1] 1.08 dB Y. T T N 17.132067133 MHz
27.0000 MHZ T 5
0 di 'l ‘
10dBT——=D1 10.360 dB =TT s
e *“"“L-J\-m.,.,m\_ 10 . b
{ - vy,
0de it . s Moty o
JJ | =20 v
A 1 s N .
-10 dBm — o . o i,
s.c40d Sl 03
D2 -15.640 dBmel- - .,
20 dBn L it a0
Y
/ -
W 50 d
# B LT
fegyeenr
&0
-40 dBm o d
-50 dém CF 5.18 GHz 1001 pts Span 50.0 MHZ
Marker
60 d8m Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.177302 GHz 10.57 dém
L L 5.1714585 GHz -1.01 dBm Oce Bw 17.132867133 MHz
CF 5.18 GHz 1001 pts Span 50.0 Mz T2 1 5.1885914 GHz -2.35 dbm
L j’ ] measuring.. gl T 4 L j’ ] [TH ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ac VHT20>

- 0/ - -
26dB Bandwidth 99% Occupied Bandwidth
Spectrum i Spectrum [
Ref Level 30.00 dem  Offset 25.50 0B @ RBW 300 kHz Ref Level 20.00 dem  Offset 25.50 05 @ RBW 300 kHz
fo At 20 dB SWT Lms @ YBW 1MHz Mode Sweep fo_Att 20dB  SWT 1ms @ VAW 1MHz Mode Sweep
@17k view @152 tiax
M1l 18.37 dBm) MAL1] 9.04 dBm|
5.1696620 GHz By M 5.1792510 GHz
20 dBm p2[1] 0.80 dp) = P raREs Bt 17.782217782 MHz|
23.8060 MHz o o
o di ¥ -
10 dBm—t | 4 g \
)1 8,890 dém = = \
. T M““‘“'“u\- 10 /
08 ond o vy
I | G iy,
I \ I Jh‘-’l" 4l \"11 "
-10 dém 30 gphi = “
P N - ]
s Hy
D2 -17.110 dBm—j t l”"'ﬁslé‘rl 40 di
-20 cbr — o
i % "ol 50 d
plyc Vi, :
30 dom—— T
bt T R TR &0
-40 dBm 70 db
S0 dem CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-60 dBm Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 5,179251 GHz 9.04 dém
T1 1 5.1711588 GHz -0.41 dém Occ Bw 17.782217782 MHz
CF 5.18 GHz 1001pts Span 60.0 MHz T2 1 5.1880411 GHz -1.58 dBm
L Jj ] o e 4 | L Jj ] BHRRRED

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ac VHT40>

A o, A A
26dB Bandwidth 99% Occupied Bandwidth
Spectrum &2 Spectrum 2
Ref Level 30.00 dam Offset 25.50 dB & RBW 300 kHz Ref Level 20.00 d&8m Offset 2550 dB & RBW 1 MHz
o Att 208 SWT  11ms @ VBW 1MHz Mode Sweep o Att 20 dB SWT 1ms @ VBW 3MHz _ Made Swesp
@ 1Pk View [@15a Max
Mi[1] 21.81 dBm)| ) M1[1] 10.08 dBm)|
5.170140 GHe| » " 5.1882000 GHz
20 dBm D2(1] 0.15 dp 1o P i P N 36.363636364 MHz
39.920 MHz| i T\
0 di 7
10 demr I ‘ll
-10
1 4590 d8m v
ode Y LT / "
i SATTY 20 di T sl
| \ LA T,
| | e e ! 1T
-10 dBm R e
] \
dBm——— iFS 1 a0 di
=20 = D2 -21.410 dBm F 3
y %n‘ 50 d
s sl et
-30 dam- MWW' LT
el My 60
W R PURHE
“40'Bm p
=70
-50 dém CF 5.19 GHz 1001 pts Span 100.0 MHzZ
Marker
60 d8m Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.1882 GHz 10.08 dEm
T1 1 5.1719181 GHz 1.12 dém Occ Bw 36.363636364 MHz
CF 5.10 GHz 1001 pts Span 120.0 MHz T2 1 5.2082817 GHz 0.69 dbm
—
) ] 9 e 4 | L ) ] [Ty

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ac VHT80>

- 0/ - -
26dB Bandwidth 99% Occupied Bandwidth
Spectrum i Spectrum [
Ref Level 30.00 dem  Offset 25.50 0B @ RBW 1 MHz Ref Level 20.00 dBm  Offsst 25.50 0B @ RBW 1 Mrz
o Att 20 4B SWT Lms @ VBW 3 MHz _ Mode Sweep o Att 20d8  SWT 1ms @ VBW 3MHz  Mode Sweep
@17k view @152 tiax
M1l 22.05 dBm) MAL1] .03 dBm|
5.169040 GHz, By 5.203290 GHz|
20 d8m D2[1] 0.17 dB 1w T Occ By 75.644355644 MHz
82.240 MHz L&) T e et LIS WAL
0d - - :
10 dem / \
-10 -
o o 1 4010 dor P I s ) Mol sy P I l.\
7 T 20 d -
] | f T
i \ i
. L o
-10 dBm f |\ sy gt o .
|
40 df
-20 cbr - i L
D2 -21.920 WEm : ,‘u
0 d
SO BT T Al g
-60
-40 dBm 70 db
S0 dem CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
-60 dBm Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 5.20329 GHz 4.03 dBm
T1 1 5£.172238 GHz -0.72 dém Occ Bw 75.644355644 MH2
CF 5.21 GHz 1001pts Span 160.0 MHz T2 1 S5.247882 GHz -0.56 dBm
- ST LA, — —
il ] [ 4 | L i ] QR e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.
For the 5.25-5.725 GHz bands:
B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.
3.2.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

3.2.4 Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-3 #

(power averaging (rms) detection with max hold):
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.

+ Sweep time < (number of points in sweep) x T, when duty cycle is less than 98 percent where T
is the minimum transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.

Detector = power averaging (rms).

» Trace mode = max hold.

+ Allow max hold to run for at least 60 seconds, or longer as needed to allow the trace to stabilize.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.3.4 Test Setup

e )

Spectrum Analyzer EUT

3.3.5 Test Result of Power Spectral Density

Please refer to Appendix A.
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<802.11a>

Maximum Power Density Plot (dBm/MHz)

Spectrum lné:

Ref Level 30.00 dém Offset 25.70 dB8 @ RBW 1 MHz
@ Att 20 db & SWT 20 ms @ YBW 3 MHz Mode Sweep

mM1[1] 3.24 dBm
5.5814990 GHz

et N,
e M"“‘fw
CF 5.58 GHz 1001 pts Span 50.0 MHz
il ] ] '
Date: 15.D 1 1:45
<802.11 ac VHT20>
Maximum Power Density Plot (d{Bm/MHz)
Spectrum [@
Ref Level 30.00 dBm Offset 25.70 dB @ RBW 1 MHz
w Att 20 dB @ SWT 20 ms @ VBW 3 MHz Mode Sweep
mM1i[1] 3.22 dBm
5.5790510 GHz
M1
,_,,«-——-w"'! fe T —— |
s N
/ 4
/| \
. J_,M \“’““uw
.J\M e, |
1001 pts Span 50.0 MHz
| SHRREeED We
Date: 15.D 29:4
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<802.11 ac VHT40>

Maximum Power Density Plot (dBm/MHz)

Spectrum lné:

Ref Level 30.00 dém Offset 25.70 dB8 @ RBW 1 MHz

- Att 20 dB @ SWT 20 ms @ YBW 3 MHz Mode Sweep
mM1[1] 0.70 dBm
5.5076000 GHz
M1
— = =~
[ \
«J w =
Py S
" b
CF 5.51 GHz 1001 pts Span 100.0 MHz
- 1
L J [T IR
Date: 15.D 19:21

<802.11 ac VHT80>

Maximum Power Density Plot (d{Bm/MHz)

Spectrum

=

Ref Level 30.00 dém Offset 25.70 dB @ RBW 1 MHz

“ Att 20 dB & SWT 20 ms » VBW 3 MHz Mode Sweep
mM1i[1] $.21 dBm
5.523650 GHz
T
/4~ s A NN | et i

F I

awrd K
1001 pts Span 120.0 MHz

Date: 30.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30 - 88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.
(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

RBW =120 kHz
VBW = 300 kHz
Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup
For radiated emissions below 30MHz
i | RX Antenna
| Im !
Metal Full Soldered Ground Plane
——]52
Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

[T} 2 e 3m —_—
""" [ == !
¢ :
|
15m !
)
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)
Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
| |
| |
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! B EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| i
| “3bp ;
|
| AC :
| AMH | |
I [LISH) : |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. (Characteristics Calg)ar:ietion Test Date Due Date Remark
Hygrometer | TECPEL TR-32  |HE17XB2468 N/A Mar. 18, 2022 %(2/&.0116,2%225 Mar. 17, 2023 gﬂ‘ggﬁi‘;
Ve | DARE | RPR3oosw [TPONSTENS) 10MHz~6GHz | Dec. 29, 2021 [0 Ol ) Dec. 28, 2022 gﬂ‘ggﬁi‘;
Aifl;jér ggﬂ\‘/’v‘;é FSV40 101564 | 10Hz~40GHz | Sep. 13, 2022 %(2/&.0116,2%225 Sep. 12, 2023 gﬂ‘ggﬁi‘;
ASPower | GhainTek | APC-1000W N/A N/A NA | Dec.06,2022|  NIA fggggcﬂi’g
oM Test | Rohde & ESR3 102317 | 9kHz=3.6GHz | Oct. 06, 2022 | Dec. 06, 2022 | Oct. 05, 2023 fggggcﬂi’g
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2022 | Dec. 06, 2022 | Nov. 16, 2023 | Conduction
(CO05-HY)
LISN Rohde & ENV216 100081 | 9kHz~30MHz | Nov. 17, 2022 | Dec. 06, 2022 | Nov. 16, 2023 ?Cogggcﬂ‘;’;
Software | Konae & EMC32 N/A N/A N/A | Dec.06,2022|  N/A ?Cogggcﬂ‘;’;
Pulse Limiter | SCHVWARZBE | VISD 856T-F | 5501 N/A Aug. 01, 2022 | Dec. 06, 2022 | Jul. 31, 2023 ?Cogggcﬂ‘;’;
LISN Cable MVE RG-400 260260 N/A Dec. 30, 2021 | Dec. 06, 2022 | Dec. 29, 2022 ?Cogggcﬂ‘;’;
Bilog Antenna |  TESEQ 0%250?5}(1:;%1%\1 35419 & 03 | 30MHz~1GHz | Apr. 24, 2022 ",'\103’\'/.129&2200222{ Apr. 23, 2023 (Oicaﬂg;if’gy)
pouble Ridge | gsco 317 00075962 | 1GHz ~ 18GHz | Dec. 03, 2021 |\ 124 21227 Dec. 02, 2022 (Oicaﬂg;if’gy)
Loop Antenna ggm‘;é HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 ",'\103’\'/.129&2200222{ Sep. 19, 2023 (Oicaﬂg;if’gy)
Preamplifier MITEQ p;"é'gg%ﬂ%? 1590075 | 1GHz~18GHz | Apr. 21, 2022 ",'\103’\'/.129&2200222{ Apr. 20, 2023 (Oicaﬂg;if’gy)
Preamplifier |COM-POWER| PA-103A 161241 | 10MHz=1GHz | Oct 03, 2022 |\ V4 2271 Oct. 02, 2023 (Oigﬂg;if’gy)
Preamplifier |  Agilent 84498 | 3008A02362 | 1GHz~26.5GHz| Oct. 03, 2022 '\,'\IOC;’\'/.129é’22002222~ Oct. 02, 2023 (Oigﬂig;if’gy)
Preamplifir | EMEC | EM18G40G | 0600789 | 18-40GHz | Jul.21,2022 |\O T ZEE| wul. 20,2023 | SEGCUOR
ey Agilent NSO3OA | MY52350276 | SHz~44GHz | Jul. 22,2022 [\o T IR gl 21, 2028 | SSRSIN
RF Cable | goonRe | SUSRRTTN | Mvaseszia | SMEEI0 | Fen. 23, 2022 [\ T 2002 Feb. 22,2023 (Oigﬂig;if’gy)
RF Cable | goonRn | U0 | MY24971/4 | 9Kz to 18GHz | Feb. 23, 2022 [\ T 2022 Feb. 22,2023 (Oigﬂig;if’gy)
RF Cable | GionRn | U e\ | MY28655/4 | 9kHz to 18GHz | Feb. 23, 2022 [\ T 2022 Feb. 22,2023 (Oigﬂig;if’gy)
RFCable | HPSR> SUC@';LEX 532078/126E | 30MHz~18GHz | Sep. 16, 2022 '\,'\IOC;’\'/.129é’22002222~ Sep. 15, 2023 (Oigﬂig;if’gy)
RF Cable | QioNRn | S iop \ | MY2858/2 | 18GHz-40GHz | Feb. 23, 2022 (\ov: T 2022 Feb. 22,2023 (Oigﬂig;if’gy)
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Instrument | Brand Name | Model No. Serial No. (Characteristics Calg)ar:ietion Test Date Due Date Remark
Controller EMEC EM1000 N/A Control Ant NA N S | VA | osenor )
Controller MF MF-7802 N/A Control Tur NA N S | VA | oseror )

AntennaMast| ~EMEC ~ |AM-BS4500E| WA | Boresdtimastl o [TO% 15 2085 A (Og{gaiggfﬁy)

TumTable | ChainTek |Chaintek3000|  N/A | 0~360 Degree NA N S | VA | oseror )
Software Audix E3 N/A N/A NA N S | VA | oseror )
e | TECPEL TR-32  |HE17XB2495|  NIA Mar. 07, 2022 |\0% 4 T2 M. 06, 2023 | 28GR
o Test Agilent | N9O3BA(MXE) | MY53290053 | 20Hz~26.5GHz | May 27, 2022 ",'\103’\'/.129&2200222{ May 26, 2023 (oaﬁ{caaigg?gv)

S o SCHIR?BE| BBHAO170 | 01224 | 18GHz-40GHz | Jul. 05, 2022 |\ T 20271 ul. 04, 2023 (Oicaﬂg;if’gy)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.5dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.5 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.5 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.2 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.3dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR202509D

Test Engineer:

Junyu Jhou

Temperature:

21~25

°C

Test Date:

2022/11/01~2022/12/16

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR202509D

U-NII-1 single antenna

o IC 99% 1C 99%

Data Freq. Bar?c?vfi)dth Baznfii\(ljvﬁ!th BandWic.,th. BandWi.dth

Mod. Rate NTY CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Note

(dBm) (dBm)

Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1 36 5180 | 17.13 - 27.00 - - 22.34 -
11a |6Mbps| 1 44 5220 | 17.93 - 32.80 - - 22.54 -
11a |6Mbps| 1 48 5240 | 21.08 - 34.45 - - 23.01 -
VHT20[ MCSO| 1 36 5180 | 17.78 - 23.81 - - 22.50 -
VHT20[ MCSO0| 1 44 5220 | 19.13 - 33.00 - - 22.82 -
VHT20[ MCSO| 1 48 5240 | 22.28 - 37.27 - - 23.01 -
VHT40[ MCSO| 1 38 5190 | 36.36 - 39.92 - - 23.01 -
VHT40[ MCSO| 1 46 5230 | 45.65 - 77.92 - - 23.01 -
VHT80[ MCSO0| 1 42 5210 | 75.64 - 82.24 - - 23.01 -
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Average Power Table

Report Number : FR202509D

FCC U-NII-1 single antenna
Average FCC
Data s, Conducted Conduc.tecli DG_ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2
11a |6Mbps| 1 36 5180 [ 10.70 - 24.00 - -0.26 - Pass
11a |6Mbps| 1 44 5220 [ 10.80 - 24.00 - -0.26 - Pass
11a |6Mbps| 1 48 5240 [ 10.60 - 24.00 - -0.26 - Pass
HT20 | MCSO0 | 1 36 5180 [ 10.40 - 24.00 - -0.26 - Pass
HT20 | MCSO0 | 1 44 5220 [ 10.60 - 24.00 - -0.26 - Pass
HT20 | MCSO0 | 1 48 5240 [ 10.40 - 24.00 - -0.26 - Pass
HT40 | MCSO0 | 1 38 5190 [ 10.70 - 24.00 - -0.26 - Pass
HT40 | MCSO0 | 1 46 5230 [ 10.40 - 24.00 - -0.26 - Pass
VHT20{ MCSO| 1 36 5180 [ 10.50 - 24.00 - -0.26 - Pass
VHT20{ MCSO| 1 44 5220 [ 10.70 - 24.00 - -0.26 - Pass
VHT20{ MCSO| 1 48 5240 [ 10.50 - 24.00 - -0.26 - Pass
VHT40{ MCSO | 1 38 5190 [ 10.80 - 24.00 - -0.26 - Pass
VHT40{ MCSO | 1 46 5230 [ 10.50 - 24.00 - -0.26 - Pass
VHT80| MCSO| 1 42 5210 [ 10.80 - 24.00 - -0.26 - Pass
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Power Spectral Density

Report Number : FR202509D

FCC U-NII-1 single antenna

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTY CH. (MH2) Density Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant 2

11a |6Mbps| 1 36 5180 | 1.23 - 11.00 - -0.26 - Pass
11a |6Mbps| 1 44 5220 | 1.03 - 11.00 - -0.26 - Pass
11a |6Mbps| 1 48 5240 | 1.13 - 11.00 - -0.26 - Pass
VHT20[ MCSO | 1 36 5180 | 0.54 - 11.00 - -0.26 - Pass
VHT20[ MCSO | 1 44 5220 | 0.43 - 11.00 - -0.26 - Pass
VHT20[ MCSO | 1 48 5240 | 0.70 - 11.00 - -0.26 - Pass
VHT40[ MCSO | 1 38 5190 | -2.15 - 11.00 - -0.26 - Pass
VHT40[ MCSO | 1 46 5230 | -2.42 - 11.00 - -0.26 - Pass
VHT80[ MCSO | 1 42 5210 | -5.68 - 11.00 - -0.26 - Pass
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26dB and 99% OBW

Report Number : FR202509D

U-NII-2A single antenna

IC 99% 1C 99% FCC 26dB
. Froq. | Bandwidth | Bandwin | Bondwidth | Bandwidih | Bandwidin
Mod. Rate NTY CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)

Ant1 | Ant2 [ Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2

11a |6Mbps| 1 52 5260 | 20.33 - 33.95 - 23.98 - 30.00 - 23.98 -
11a |6Mbps| 1 60 5300 | 21.08 - 34.95 - 23.98 - 30.00 - 23.98 -
11a |6Mbps| 1 64 5320 | 17.73 - 31.20 - 23.49 - 29.49 - 23.98 -
VHT20[ MCSO| 1 52 5260 | 21.48 - 35.88 - 23.98 - 30.00 - 23.98 -
VHT20[ MCSO0| 1 60 5300 | 22.23 - 37.94 - 23.98 - 30.00 - 23.98 -
VHT20[ MCSO| 1 64 5320 | 18.63 - 31.87 - 23.70 - 29.70 - 23.98 -
VHT40[ MCSO| 1 54 5270 | 39.16 - 69.97 - 23.98 - 30.00 - 23.98 -
VHT40[ MCSO| 1 62 5310 | 36.46 - 40.31 - 23.98 - 30.00 - 23.98 -
VHT80[ MCSO0| 1 58 5290 | 75.76 - 82.88 - 23.98 - 30.00 - 23.98 -
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TEST RESULTS DATA

Average Power Table

Report Number : FR202509D

FCC U-NII-2A single antenna
Average FCC EIRP
Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) o Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant 2
11a |6Mbps| 1 52 5260 [ 11.10 - 23.98 - 0.04 - 26.99 Pass
11a |6Mbps| 1 60 5300 [ 11.40 - 23.98 - 0.04 - 26.99 Pass
11a |6Mbps| 1 64 5320 [ 11.20 - 23.98 - 0.04 - 26.99 Pass
HT20 | MCSO0 | 1 52 5260 [ 11.00 - 23.98 - 0.04 - 26.99 Pass
HT20 | MCSO0 | 1 60 5300 [ 11.10 - 23.98 - 0.04 - 26.99 Pass
HT20 | MCSO0 | 1 64 5320 [ 11.30 - 23.98 - 0.04 - 26.99 Pass
HT40 | MCSO0 | 1 54 5270 [ 11.10 - 23.98 - 0.04 - 26.99 Pass
HT40 | MCSO0 | 1 62 5310 [ 11.20 - 23.98 - 0.04 - 26.99 Pass
VHT20{ MCSO| 1 52 5260 [ 11.10 - 23.98 - 0.04 - 26.99 Pass
VHT20{ MCSO| 1 60 5300 [ 11.20 - 23.98 - 0.04 - 26.99 Pass
VHT20{ MCSO| 1 64 5320 [ 11.40 - 23.98 - 0.04 - 26.99 Pass
VHT40{ MCSO| 1 54 5270 [ 11.40 - 23.98 - 0.04 - 26.99 Pass
VHT40{ MCSO| 1 62 5310 [ 11.30 - 23.98 - 0.04 - 26.99 Pass
VHT80| MCSO| 1 58 5290 [ 10.20 - 23.98 - 0.04 - 26.99 Pass

A6 of A10



TEST RESULTS DATA

Power Spectral Density

Report Number : FR202509D

U-NII-2A single antenna

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTY CH. (MH2) Density Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1 52 5260 | 1.84 - 11.00 - 0.04 - Pass
11a |6Mbps| 1 60 5300 | 1.93 - 11.00 - 0.04 - Pass
11a |6Mbps| 1 64 5320 | 1.27 - 11.00 - 0.04 - Pass
VHT20[ MCSO | 1 52 5260 | 1.27 - 11.00 - 0.04 - Pass
VHT20[ MCSO | 1 60 5300 | 1.14 - 11.00 - 0.04 - Pass
VHT20[ MCSO | 1 64 5320 | 1.34 - 11.00 - 0.04 - Pass
VHT40[ MCSO | 1 54 5270 | -1.45 - 11.00 - 0.04 - Pass
VHT40[ MCSO | 1 62 5310 | -1.02 - 11.00 - 0.04 - Pass
VHT80[ MCSO | 1 58 5290 | -5.89 - 11.00 - 0.04 - Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR202509D

U-NII-2C single antenna

99% 26 dB IC 99% IC 99% FCC26dB |, - dbw(ij;h or
Data g Bandwidth Bandwidth Bandw@th. Bandw1.dth Bandw@th. Straddle
Mod. Rate NTY CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MH2)
Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1 [ 100 | 5500 | 18.73 - 32.80 - 23.73 - 29.73 - 23.98 -
11a |6Mbps| 1 [ 116 | 5580 | 24.18 - 37.10 - 23.98 - 30.00 - 23.98 -
11a |6Mbps| 1 [ 140 | 5700 | 20.78 - 34.40 - 23.98 - 30.00 - 23.98 -
VHT20[ MCSO| 1| 100 | 5500 | 18.33 - 31.61 - 23.63 - 29.63 - 23.98 -
VHT20| MCSO| 1| 116 | 5580 | 25.52 - 40.82 - 23.98 - 30.00 - 23.98 -
VHT20[ MCSO| 1| 140 | 5700 | 21.93 - 39.53 - 23.98 - 30.00 - 23.98 -
VHT40[ MCSO| 1| 102 | 5510 | 36.66 - 49.13 - 23.98 - 30.00 - 23.98 -
VHT40 MCSO| 1| 110 | 5550 | 46.35 - 80.71 - 23.98 - 30.00 - 23.98 -
VHT40 MCSO| 1| 134 | 5670 | 49.75 - 83.20 - 23.98 - 30.00 - 23.98 -
VHT80| MCSO| 1| 106 | 5530 | 75.64 - 82.24 - 23.98 - 30.00 - 23.98 -
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TEST RESULTS DATA

Average Power Table

Report Number : FR202509D

FCC U-NII-2C single antenna
Average FCC EIRP
Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2
11a [6Mbps| 1| 100 | 5500 | 13.20 - 23.98 - 0.34 - 26.99 Pass
11a [6Mbps| 1| 116 | 5580 | 13.20 - 23.98 - 0.34 - 26.99 Pass
11a [6Mbps| 1| 140 | 5700 | 13.20 - 23.98 - 0.34 - 26.99 Pass
HT20 | MCS0| 1 | 100 | 5500 | 13.00 - 23.98 - 0.34 - 26.99 Pass
HT20 | MCS0| 1| 116 | 5580 | 13.20 - 23.98 - 0.34 - 26.99 Pass
HT20 | MCS0| 1 | 140 | 5700 | 13.10 - 23.98 - 0.34 - 26.99 Pass
HT40 | MCSO| 1| 102 | 5510 | 13.30 - 23.98 - 0.34 - 26.99 Pass
HT40 | MCSO| 1| 110 | 5550 | 13.10 - 23.98 - 0.34 - 26.99 Pass
HT40 | MCSO| 1| 134 | 5670 | 13.30 - 23.98 - 0.34 - 26.99 Pass
VHT20{ MCSO| 1 | 100 [ 5500 [13.10 - 23.98 - 0.34 - 26.99 Pass
VHT20{ MCSO| 1| 116 | 5580 [ 13.30 - 23.98 - 0.34 - 26.99 Pass
VHT20{ MCSO| 1 | 140 [ 5700 [ 13.20 - 23.98 - 0.34 - 26.99 Pass
VHT40{ MCSO| 1 | 102 [ 5510 [ 13.40 - 23.98 - 0.34 - 26.99 Pass
VHT40{ MCSO| 1 | 110 [ 5550 [ 13.20 - 23.98 - 0.34 - 26.99 Pass
VHT40[ MCSO| 1 | 134 | 5670 | 13.40 - 23.98 - 0.34 - 26.99 Pass
VHT80[ MCSO| 1| 106 | 5530 [12.00 - 23.98 - 0.34 - 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR202509D

U-NII-2C single antenna

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTY CH. (MH2) Density Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant 2

11a |6Mbps| 1| 100 | 5500 | 3.16 - 11.00 - 0.34 - Pass
11a |6Mbps| 1| 116 | 5580 | 3.24 - 11.00 - 0.34 - Pass
11a |6Mbps| 1| 140 | 5700 | 3.10 - 11.00 - 0.34 - Pass
VHT20[{ MCSO| 1 | 100 | 5500 | 2.87 - 11.00 - 0.34 - Pass
VHT20[{ MCSO( 1 [ 116 [ 5580 | 3.22 - 11.00 - 0.34 - Pass
VHT20[{ MCSO| 1 | 140 | 5700 | 2.79 - 11.00 - 0.34 - Pass
VHT40{ MCSO| 1 | 102 | 5510 | 0.70 - 11.00 - 0.34 - Pass
VHT40{ MCSO| 1 | 110 | 5550 | 0.37 - 11.00 - 0.34 - Pass
VHT40[{ MCSO| 1 | 134 | 5670 | 0.25 - 11.00 - 0.34 - Pass
VHT80[ MCSO| 1 [ 106 | 5530 | -4.21 - 11.00 - 0.34 - Pass

Al0of AI0



swanranas. FCC RADIO TEST REPORT Report No. : FR202509D

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang

TEL : 886-3-327-3456 Page Number : B1 of B1
FAX : 886-3-328-4978



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

Level in dBuV
(6)]
Q

202509
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR:OP LimitatMaimn Plorts

i T e LCISPR-Ave Limigda t Main
1 * 4 e L o |
40T & ¢ & > M
+ (B »
30t
20t
10T
0 } } } —+— } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.192750 35.70 53.92 18.22 | L1 OFF 19.8
0.192750 47.28 63.92 16.64 | L1 OFF 19.8
0.291750 30.42 50.47 20.05 | L1 OFF 19.8
0.291750 43.63 60.47 16.84 | L1 OFF 19.8
0.480750 28.21 46.33 18.12 | L1 OFF 19.8
0.480750 40.60 56.33 15.73 | L1 OFF 19.8
0.591000 26.99 46.00 19.01 | L1 OFF 19.8
0.591000 38.34 56.00 17.66 | L1 OFF 19.8
0.753000 29.61 46.00 16.39 | L1 OFF 19.8
0.753000 40.98 56.00 15.02 | L1 OFF 19.8
0.928500 28.86 46.00 17.14 | L1 OFF 19.8
0.928500 39.27 56.00 16.73 | L1 OFF 19.8
1.128750 28.38 46.00 17.62 | L1 OFF 19.8
1.128750 39.24 56.00 16.76 | L1 OFF 19.8
1.223250 27.53 46.00 18.47 | L1 OFF 19.8
1.223250 38.82 56.00 17.18 | L1 OFF 19.8
1.317750 27.67 46.00 18.33 | L1 OFF 19.8
1.317750 38.41 56.00 1759 | L1 OFF 19.8
1.405500 28.27 46.00 17.73 | L1 OFF 19.9
1.405500 37.95 56.00 18.05 | L1 OFF 19.9
1.515750 26.99 46.00 19.01 | L1 OFF 19.9




1.515750 38.06 56.00 17.94 | L1 OFF 19.9
1.585500 27.67 46.00 18.33 | L1 OFF 19.9
1.585500 36.75 56.00 19.25 | L1 OFF 19.9
1.704750 27.12 46.00 18.88 | L1 OFF 19.9
1.704750 36.22 56.00 19.78 | L1 OFF 19.9
1.893750 25.92 46.00 20.08 | L1 OFF 19.9
1.893750 35.34 56.00 20.66 | L1 OFF 19.9
2.728500 27.19 46.00 18.81 | L1 OFF 19.9
2.728500 34.93 56.00 21.07 | L1 OFF 19.9
2.863500 27.58 46.00 18.42 | L1 OFF 19.9
2.863500 35.25 56.00 20.75 | L1 OFF 19.9
2.969250 27.72 46.00 18.28 | L1 OFF 19.9
2.969250 35.92 56.00 20.08 | L1 OFF 19.9
3.111000 27.79 46.00 18.21 | L1 OFF 19.9
3.111000 35.86 56.00 20.14 | L1 OFF 19.9
3.817500 27.56 46.00 18.44 | L1 OFF 20.0
3.817500 34.03 56.00 21.97 | L1 OFF 20.0
3.912000 27.74 46.00 18.26 | L1 OFF 20.0
3.912000 34.87 56.00 21.13 | L1 OFF 20.0
4.103250 27.52 46.00 18.48 | L1 OFF 20.0
4.103250 33.83 56.00 22.17 | L1 OFF 20.0
13.996500 26.65 50.00 2335 | L1 OFF 20.3
13.996500 31.98 60.00 28.02 | L1 OFF 20.3
19.500000 41.51 50.00 8.49 | L1 OFF 20.5
19.500000 49.45 60.00 1055 | L1 OFF 20.5
22.749000 34.28 50.00 1572 | L1 OFF 20.6
22.749000 43.33 60.00 16.67 | L1 OFF 20.6
26.000250 46.96 50.00 3.04 | L1 OFF 20.7
26.000250 54.72 60.00 528 | L1 OFF 20.7




EUT Information

Report NO : 202509
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
90T
80T
70T
60-\ l CISPR-QP LimitatMam Plorts
\'~_ ...... CISPR:Ave Limitfat \? in Plorts
% 50T LT i ¢
a 1 ‘ e T N R S R S N i
c ¢ »
£ 40 L IR L
2 | iy
3 *
30T
20T
10T
0__
150k 30040®00 8001M 2M 3M 4M5M6 8 10M 20M 30M

Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.192750 34.51 53.92 1941 | N OFF 19.8
0.192750 46.49 63.92 17.43 | N OFF 19.8
0.294000 29.83 50.41 20.58 | N OFF 19.8
0.294000 42.64 60.41 17.77 | N OFF 19.8
0.467250 32.47 46.56 14.09 | N OFF 19.8
0.467250 42.26 56.56 14.30 | N OFF 19.8
0.483000 27.87 46.29 18.42 | N OFF 19.8
0.483000 40.35 56.29 15.94 | N OFF 19.8
0.503250 26.88 46.00 19.12 | N OFF 19.8
0.503250 39.29 56.00 16.71 | N OFF 19.8
0.744000 29.30 46.00 16.70 | N OFF 19.8
0.744000 40.72 56.00 15.28 | N OFF 19.8
0.944250 28.56 46.00 17.44 | N OFF 19.8
0.944250 39.92 56.00 16.08 | N OFF 19.8
1.122000 28.64 46.00 17.36 | N OFF 19.8
1.122000 39.17 56.00 16.83 | N OFF 19.8
1.232250 27.37 46.00 18.63 | N OFF 19.8
1.232250 39.02 56.00 16.98 | N OFF 19.8
1.317750 28.22 46.00 17.78 | N OFF 19.8
1.317750 38.38 56.00 17.62 | N OFF 19.8
1.425750 27.28 46.00 18.72 | N OFF 19.8




1.425750 38.06 --- 56.00 1794 | N OFF 19.8
1.509000 --- 28.28 46.00 1772 | N OFF 19.8
1.509000 38.92 --- 56.00 17.08 | N OFF 19.8
2.856750 --- 27.62 46.00 18.38 | N OFF 19.9
2.856750 36.13 --- 56.00 19.87 | N OFF 19.9
2.971500 --- 27.46 46.00 1854 | N OFF 19.9
2.971500 35.33 --- 56.00 20.67 | N OFF 19.9
3.140250 --- 27.67 46.00 18.33 | N OFF 19.9
3.140250 35.81 --- 56.00 20.19 | N OFF 19.9
3.889500 --- 27.81 46.00 18.19 | N OFF 20.0
3.889500 35.04 --- 56.00 20.96 | N OFF 20.0
4.067250 --- 27.61 46.00 18.39 | N OFF 20.0
4.067250 34.45 --- 56.00 2155 | N OFF 20.0
13.731000 --- 26.78 50.00 23.22 | N OFF 20.4
13.731000 32.31 --- 60.00 2769 | N OFF 20.4
19.500000 --- 40.08 50.00 9.92 | N OFF 20.6
19.500000 47.84 --- 60.00 12.16 | N OFF 20.6
22.749000 --- 34.23 50.00 15.77 | N OFF 20.7
22.749000 43.26 --- 60.00 16.74 | N OFF 20.7
26.000070 --- 46.98 50.00 3.02 | N OFF 20.8
26.000070 53.86 --- 60.00 6.14 | N OFF 20.8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

Appendix C. Radiated Spurious Emission

Jesse Wang, Stan Hsieh, Ken Wu and |Temperature : 21.9~24.9°C
Test Engineer : )
James Chiu Relative Humidity : (57.7~61.8%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5147.94 56.14 | -17.86 74 45.49 34.1 11.84 | 35.29 | 298 60 P | H
5150 48.82 -5.18 54 38.17 34.1 11.84 | 35.29 | 298 60 A | H
* 5180 106.68 - - 95.84 34.22 11.88 | 35.26 | 298 60 P | H
* 5180 98.56 - - 87.72 34.22 11.88 | 35.26 | 298 60 A | H
H
802.11a
H
CH 36
5148.2 57.48 |-16.52 74 46.83 341 11.84 | 3529 | 237 | 355 P |V
5180MHz
5150 50.54 -3.46 54 39.89 341 11.84 | 3529 | 237 | 355 AV
* 5180 108.4 - - 97.56 34.22 11.88 | 35.26 | 237 | 355 P |V
* 5180 100.73 - - 89.89 34.22 11.88 | 3526 | 237 | 355 AV
\Y
\Y
5085.28 50.7 -23.3 74 40.2 34.07 11.77 | 35.34 | 400 64 P | H
5113.36 4126 |-12.74 54 30.67 34.1 11.8 35.31 | 400 64 A | H
* 5220 107.72 - - 96.68 34.38 11.91 | 35.25 | 400 64 P | H
* 5220 100.6 - - 89.56 34.38 11.91 | 35.25 | 400 64 A | H
5383 48.69 | -25.31 74 37.26 34.67 12 35.24 | 400 64 P | H
802.11a
5356.4 4125 |-12.75 54 29.89 34.61 11.99 | 35.24 | 400 64 A | H
CH 44
5142.74 50.14 | -23.86 74 39.5 341 11.83 | 3529 | 207 | 354 P |V
5220MHz
5148.72 4196 | -12.04 54 31.31 341 11.84 | 3529 | 207 | 354 AV
* 5220 110.99 - - 99.95 34.38 11.91 | 3525 | 207 | 354 P |V
* 5220 102.81 - - 91.78 34.37 11.91 | 3525 | 207 | 354 AV
5401.2 50.28 | -23.72 74 38.81 347 12.01 | 3524 | 207 | 354 P |V
5385.24 42.62 -11.38 54 31.19 34.67 12 35.24 | 207 | 354 AV
TEL : 886-3-327-3456 Page Number : C1 of C51

FAX : 886-3-328-4978




ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

5047.32 49.22 -24.78 74 38.85 34.01 11.72 | 35.36 | 400 62 P H
5133.9 40.93 -13.07 54 30.31 341 11.82 35.3 400 62 A H
* 5240 107.15 - - 96.02 34.46 11.92 | 35.25 | 400 62 P H
* 5240 101.1 - - 89.97 34.46 11.92 | 35.25 | 400 62 A H
5362 49.27 -24.73 74 37.9 34.62 11.99 | 35.24 | 400 62 P H
802112 5352.2 41.47 -12.53 54 30.13 34.6 11.98 | 35.24 | 400 62 A H
5;:;:2 5051.48 50.85 -23.15 74 40.48 34 11.73 | 35.36 | 194 | 354 P \Y,
5124.28 41.46 -12.54 54 30.86 341 11.81 35.31 194 | 354 A |V
* 5240 110.04 - - 98.91 34.46 1192 | 3525 | 194 | 354 P \Y,
* 5240 104.15 - - 93.02 34.46 1192 | 3525 | 194 | 354 A |V
5362.28 50.33 -23.67 74 38.96 34.62 1199 | 3524 | 194 | 354 P \Y,
5352.2 42.88 -11.12 54 31.54 34.6 1198 | 3524 | 194 | 354 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2 of C51

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11360 4516 |-28.84 74 45.05 38.16 19.2 57.25 - - P | H
15540 47.08 | -26.92 74 41.01 40.2 2261 | 56.74 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 36
11360 45.03 |-28.97 74 44.92 38.16 19.2 57.25 - - P |V
5180MHz
15540 47.59 | -26.41 74 41.52 40.2 2261 | 56.74 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-3456 Page Number : C3 of C51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10440 4413 | -24.07 68.2 46.86 37.52 18.47 | 58.72 - - P | H
15660 47.02 |-26.98 74 40.57 40.32 22.68 | 56.55 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 44
10440 45.06 |-23.14 68.2 47.79 37.52 18.47 | 58.72 - - P |V
5220MHz
15660 47.94 | -26.06 74 41.49 40.32 22.68 | 56.55 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
TEL : 886-3-327-3456 Page Number : C4 of C51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10480 44.85 -23.35 68.2 47.39 37.64 18.5 58.68 - - P H
15720 47.89 -26.11 74 41.16 40.46 22.72 | 56.45 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 48
10480 44.77 -23.43 68.2 47.31 37.64 18.5 58.68 - - P V
5240MHz
15720 47.89 -26.11 74 41.16 40.46 22.72 | 56.45 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5145.6 54.8 -19.2 74 44.15 34.1 11.84 | 3529 | 302 | 60 P | H
5150 4749 | -6.51 54 36.84 34.1 1184 | 3529 | 302 | 60 | A | H
* 5180 103.9 - - 93.06 | 3422 | 11.88 | 3526 | 302 | 60 P | H
* 5180 96.18 - - 8534 | 3422 | 1188 | 3526 | 302 | 60 | A | H
802.11ac H
VHT20 H
CH 36 5147.16 57.04 |-16.96 74 46.39 34.1 11.84 | 3529 | 200 | 343 | P | V
5180MHz 5150 48.97 -5.03 54 38.32 34.1 1.84 | 3529 | 200 | 343 | A | V
* 5180 106.33 - - 9549 | 3422 | 1188 | 3526 | 200 | 343 | P | V
* 5180 98.62 - - 87.78 | 3422 | 11.88 | 3526 | 200 | 343 | A | V
v
v
5132.08 49.63 | -24.37 74 39.01 34.1 11.82 | 353 | 400 @ 64 P | H
5123.76 4135 |-12.65 54 30.75 34.1 11.81 | 3531 | 400 | 64 | A | H
* 5220 106.78 - - 9574 | 3438 | 1191 | 3525 | 400 | 64 P | H
* 5220 100.07 - - 89.03 | 3438 | 1191 | 3525 | 400 | 64 | A | H
802.11ac 5415.2 4954 | -24.46 74 38.05 34.7 12.03 | 3524 | 400 | 64 P | H
VHT20 5355.56 4124 |-12.76 54 29.88 | 34.61 1199 | 3524 | 400 | 64 | A | H
CH 44 5120.9 49.66 |-24.34 74 39.06 34.1 11.81 | 3531 | 400 | 357 | P | V
5220MHz 5097.5 4145 |-12.55 54 30.91 34.09 | 11.78 | 3533 | 400 | 357 | A | V
* 5220 110.33 - - 9929 | 3438 | 1191 | 3525 | 400 | 357 | P | V
* 5220 102.72 - - 9168 | 3438 | 1191 | 3525 | 400 | 357 | A | V
5388.32 49.65 |-24.35 74 38.21 34.68 12 3524 | 400 | 357 | P | V
5353.88 42 -12 54 30.65 | 34.61 1198 | 3524 | 400 | 357 | A | V
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5104.78 49.5 -24.5 74 38.93 34.1 11.79 | 35.32 | 400 63 P | H
5124 .28 4115 | -12.85 54 30.55 341 11.81 | 35.31 | 400 63 A | H
* 5240 107.02 - - 95.89 34.46 11.92 | 35.25 | 400 63 P | H
* 5240 100.84 - - 89.71 34.46 11.92 | 35.25 | 400 63 A | H
802.11ac 5355.56 49.14 | -24.86 74 37.78 34.61 11.99 | 35.24 | 400 63 P | H
VHT20 5354.44 4164 | -12.36 54 30.29 34.61 11.98 | 35.24 | 400 63 A | H
CH 48 5113.1 4989 |-24.11 74 39.31 341 11.8 3532 | 193 | 353 P |V
5240MHz 5135.98 4158 |-12.42 54 30.95 34.1 11.83 | 353 | 193 | 353 | A | V
* 5240 111.01 - - 99.88 34.46 11.92 | 3525 | 193 | 353 P |V
* 5240 103.77 - - 92.64 34.46 11.92 | 3525 | 193 | 353 AV
5366.2 50.98 | -23.02 74 39.6 34.63 11.99 | 3524 | 193 | 353 P |V
5353.88 43.01 -10.99 54 31.66 34.61 11.98 | 3524 | 193 | 353 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C7 of C51
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Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10360 44.09 -24.11 68.2 4717 37.32 18.41 | 58.81 - - P H
15540 4557 | -28.43 74 39.5 40.2 22.61 | 56.74 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 36 10360 43.22 -24.98 68.2 46.3 37.32 18.41 | 58.81 - - P |V
5180MHz 15540 45.89 | -28.11 74 39.82 40.2 | 2261 | 56.74 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10440 43.21 -24.99 68.2 45.94 37.52 18.47 | 58.72 - - P H
15660 46.43 | -27.57 74 39.98 40.32 22.68 | 56.55 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 44 10440 44 .4 -23.8 68.2 47.13 37.52 18.47 | 58.72 - - P |V
5220MHz 15660 46.9 -27.1 74 40.45 | 40.32 | 22.68 | 56.55 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-3456 Page Number : C9 of C51

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10480 44.26 -23.94 68.2 46.8 37.64 18.5 58.68 - - P H
15720 47.63 -26.37 74 40.9 40.46 22.72 | 56.45 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 48 10480 44.22 -23.98 68.2 46.76 37.64 18.5 58.68 - - P |V
5240MHz 15720 49.95 | -24.05 74 4322 | 4046 | 2272 | 56.45 | 300 | 233 \%
15720 42.23 -11.77 54 35.5 40.46 22.72 | 56.45 | 300 | 233 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5149.5 54.56 -19.44 74 43.91 341 11.84 | 3529 | 297 61 P H
5150 48.26 -5.74 54 37.61 341 11.84 | 3529 | 297 61 A H
* 5190 99.26 - - 88.37 34.26 11.89 | 35.26 | 297 61 P H
* 5190 92.43 - - 81.54 34.26 11.89 | 35.26 | 297 61 A H
802.11ac 5378.52 48.18 -25.82 74 36.76 34.66 12 35.24 | 297 61 P H
VHT40 5355.28 41.46 -12.54 54 30.1 34.61 11.99 | 3524 | 297 61 A H
CH 38 5148.98 57.11 -16.89 74 46.46 34.1 11.84 | 3529 | 200 | 347 P |V
5190MHz 5149.24 50.56 | -3.44 54 39.91 34.1 11.84 | 3529 | 200 | 347 | A |V
* 5190 102.2 - - 91.31 34.26 11.89 | 35226 | 200 | 347 P |V
* 5190 94.84 - - 83.95 34.26 11.89 | 35226 | 200 | 347 AV
5352.2 50.1 -23.9 74 38.76 346 11.98 | 35224 | 200 | 347 P |V
5360.88 42.76 -11.24 54 31.39 34.62 11.99 | 3524 | 200 | 347 AV
5143 52.12 -21.88 74 41.48 341 11.83 | 35.29 | 300 54 P H
5149.5 46.08 -7.92 54 35.43 341 11.84 | 35.29 | 300 54 A H
* 5230 102.03 - - 90.94 34.42 11.92 | 35.25 | 300 54 P H
* 5230 94.96 - - 83.87 34.42 11.92 | 35.25 | 300 54 A H
802.11ac 5404.56 48.91 -25.09 74 37.43 347 12.02 | 35.24 | 300 54 P H
VHT40 5400.64 41.53 -12.47 54 30.06 347 12.01 | 35.24 | 300 54 A H
CH 46 5148.46 55.19 -18.81 74 44.54 34.1 11.84 | 3529 | 200 | 346 P |V
5230MHz 5149.5 48.48 | -5.52 54 37.83 34.1 11.84 | 3529 | 200 | 346 | A | V
* 5230 107.16 - - 96.07 34.42 11.92 | 3525 | 200 | 346 P |V
* 5230 99.81 - - 88.72 34.42 11.92 | 3525 | 200 | 346 AV
5358.36 50.8 -23.2 74 39.43 34.62 11.99 | 3524 | 200 | 346 P |V
5359.48 43.43 -10.57 54 32.06 34.62 11.99 | 3524 | 200 | 346 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10380 4219 |-26.01 68.2 45.19 37.36 18.43 | 58.79 - - P H
15570 4546 | -28.54 74 39.32 40.2 22.64 56.7 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 38 10380 43.02 -25.18 68.2 46.02 37.36 18.43 | 58.79 - - P |V
5190MHz 15570 4539 | -28.61 74 39.25 402 | 2264 | 56.7 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10460 434 -24.8 68.2 46.03 37.58 18.49 58.7 - - P H
15690 46.05 -27.95 74 39.47 40.38 22.7 56.5 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 46 10460 43.43 -24.77 68.2 46.06 37.58 18.49 58.7 - - P |V
5230MHz 15690 4753 | -26.47 74 40.95 | 4038 | 227 56.5 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5150 52.36 -21.64 74 41.71 341 11.84 | 35.29 | 300 60 P H
5149.5 46.78 -7.22 54 36.13 341 11.84 | 35.29 | 300 60 A H
* 5210 92.54 - - 81.54 34.34 11.91 35.25 | 300 60 P H
* 5210 85.44 - - 74.44 34.34 11.91 35.25 | 300 60 A H
802.11ac 5369.28 48.79 -25.21 74 374 34.64 11.99 | 35.24 | 300 60 P H
VHT80 5364.24 42.51 -11.49 54 31.13 34.63 11.99 | 35.24 | 300 60 A H
CH 42 5142.22 54.79 -19.21 74 44.15 341 11.83 | 3529 | 200 | 348 P |V
5210MHz 5149.76 48.93 | -5.07 54 38.28 34.1 11.84 | 3529 | 200 | 348 | A | V
* 5210 95.41 - - 84.41 34.34 11.91 35.25 | 200 | 348 P |V
* 5210 88.74 - - 77.74 34.34 11.91 35.25 | 200 | 348 A |V
5364.24 49.03 -24.97 74 37.65 34.63 11.99 | 3524 | 200 | 348 P |V
5355.56 43.43 -10.57 54 32.07 34.61 11.99 | 3524 | 200 | 348 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10420 4494 | -23.26 68.2 47.76 37.46 | 18.46 | 58.74 - - P | H
15630 44.9 -29.1 74 38.57 40.26 | 22.67 | 56.6 - - P

802.11ac
VHT80
CH 42 10420 43.6 -24.6 68.2 46.42 | 37.46 | 18.46 | 58.74 - - P
5210MHz 15630 4514 | -28.86 74 38.81 40.26 | 22.67 | 56.6 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5090.3 50.38 | -23.62 74 39.86 34.08 11.77 | 35.33 | 400 60 P | H
5120.75 41.05 |-12.95 54 30.45 341 11.81 | 35.31 | 400 60 A | H
* 5260 107.55 - - 96.35 34.52 11.93 | 35.25 | 400 60 P | H
* 5260 100.73 - - 89.53 34.52 11.93 | 35.25 | 400 60 A | H
5355.84 50.77 |-23.23 74 39.41 34.61 11.99 | 35.24 | 400 60 P | H
s0z11a 5352 4158 |-12.42 54 30.24 34.6 11.98 | 35.24 | 400 60 A | H
o o2 5105.35 4942 | -24.58 74 38.85 341 11.79 | 3532 | 100 | 338 P |V
5260MHz
5148.05 4159 |-12.41 54 30.94 34.1 11.84 | 3529 | 100 | 338 | A | V
* 5260 110.23 - - 99.03 34.52 11.93 | 3525 | 100 | 338 P |V
* 5260 103.4 - - 922 34.52 1193 | 3525 | 100 | 338 | A | V
5382.72 52.1 -21.9 74 40.67 34.67 12 3524 | 100 | 338 P |V
5351.52 433 -10.7 54 31.96 34.6 1198 | 3524 | 100 | 338 | A | V
5095.55 49.67 |-24.33 74 39.13 34.09 11.78 | 35.33 | 300 57 P | H
5128.1 4113 | -12.87 54 30.51 341 11.82 353 300 57 A | H
* 5300 107.43 - - 96.13 34.6 11.95 | 35.25 | 300 57 P | H
* 5300 100.6 - - 89.3 34.6 11.95 | 35.25 | 300 57 A | H
5355.6 5149 |-22.51 74 40.13 34.61 11.99 | 3524 | 300 57 P | H
s0z11a 5350.08 43 -1 54 31.66 34.6 11.98 | 35.24 | 300 57 A | H
CH 60 5124.95 50.52 |-23.48 74 39.92 341 11.81 | 35.31 100 | 338 P |V
5300MHz
5131.6 4182 |[-12.18 54 31.2 34.1 11.82 35.3 100 | 338 | A |V
* 5300 111.9 - - 100.6 34.6 1195 | 3525 | 100 | 338 P |V
* 5300 104.68 - - 93.38 34.6 1195 | 3525 | 100 | 338 | A | V
5350.08 54.66 | -19.34 74 43.32 34.6 11.98 | 3524 | 100 | 338 P |V
5350.08 46.25 -7.75 54 34.91 346 1198 | 3524 | 100 | 338 | A | V
TEL : 886-3-327-3456 Page Number : C16 of C51
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* 5320 104.58 - - 93.25 34.6 11.97 | 35.24 | 300 57 P H
* 5320 98.44 - - 87.11 34.6 11.97 | 35.24 | 300 57 A H
5350.4 54.56 -19.44 74 43.22 34.6 11.98 | 35.24 | 300 57 P H
5350.08 46.03 -7.97 54 34.69 34.6 11.98 | 35.24 | 300 57 A H
H
802.11a
H
CH 64
* 5320 109.09 - - 97.76 34.6 11.97 | 35.24 | 200 353 P \Y,
5320MHz
* 5320 102.69 - - 91.36 34.6 11.97 | 35.24 | 200 353 A V
5353.6 57.4 -16.6 74 46.05 34.61 11.98 | 35.24 | 200 353 P \Y,
5350.24 49.68 -4.32 54 38.34 34.6 11.98 | 35.24 | 200 353 A V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10520 45.03 |-23.17 68.2 47.48 37.66 18.54 | 58.65 - - P | H
15780 4744 | -26.56 74 40.4 40.64 22.75 | 56.35 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 52
10520 45.07 |-23.13 68.2 47.52 37.66 18.54 | 58.65 - - P |V
5260MHz
15780 53.16 |-20.84 74 46.12 40.64 22,75 | 56.35 | 100 | 195 \%
15780 45.26 -8.74 54 38.22 40.64 2275 | 56.35 | 100 | 195 | A | V
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
10600 44.81 -29.19 74 47.29 37.5 18.61 | 58.59 - - P | H
15900 60.05 |-13.95 74 52.47 40.9 2283 | 56.15 | 100 43 P | H
15900 48.97 -5.03 54 41.39 40.9 22.83 | 56.15 | 100 43 A | H
H
H
H
H
H
H
H
H
802.11a
H
CH 60
10600 44.42 | -29.58 74 46.9 37.5 18.61 | 58.59 - - P |V
5300MHz
15900 62.21 -11.79 74 54.63 40.9 2283 | 56.15 | 300 | 132 \%
15900 50.69 -3.31 54 43.11 40.9 2283 | 56.15 | 300 | 132 | A | V
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10640 45.06 -28.94 74 47.48 37.5 18.64 | 58.56 - - P H
15960 55.12 -18.88 74 47.36 40.96 22.86 | 56.06 | 200 42 P
15960 46 -8 54 38.24 40.96 22.86 | 56.06 | 200 42 A
802.11a
CH 64
10640 46.29 -27.71 74 48.71 37.5 18.64 | 58.56 - - P
5320MHz
15960 56.67 -17.33 74 48.91 40.96 22.86 | 56.06 | 400 | 229
15960 48.55 -5.45 54 40.79 40.96 22.86 | 56.06 | 400 | 229 A

K| KK KKK K| <K|<K|<K|<K|<|fxzfxjxzjxjx|xT|xT|xT|xT|T | I

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only
TEL : 886-3-327-3456 Page Number 1 C20 of C51
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Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5103.6 50.01 | -23.99 74 39.44 34.1 11.79 | 35.32 | 400 | 69 P | H
5107.8 41.02 |-12.98 54 30.45 34.1 1179 | 3532 | 400 | 69 | A | H
* 5260 106.07 - - 9487 | 3452 | 1193 | 3525 | 400 | 69 P | H
* 5260 99.36 - - 88.16 | 3452 | 1193 | 3525 | 400 | 69 | A | H
802.11ac 5364.24 50.94 | -23.06 74 3956 | 34.63 | 11.99 | 3524 | 400 | 69 P | H
VHT20 5357.52 4175 |-12.25 54 3038 | 3462 | 1199 | 3524 | 400 | 69 | A | H
CH52 5139.65 50.85 |-23.15 74 40.22 34.1 11.83 | 353 | 100 | 338 | P | V
5260MHz 5148.05 41.98 |-12.02 54 31.33 34.1 1.84 | 3529 | 100 | 338 | A | V
* 5260 109.64 - - 98.44 | 3452 | 1193 | 3525 | 100 | 338 | P | V
* 5260 102.44 - - 9124 | 3452 | 1193 | 3525 | 100 | 338 | A | V
5355.6 51.74 |-22.26 74 40.38 | 34.61 11.99 | 3524 | 100 | 338 | P | V
5350.32 4329 |-10.71 54 31.95 34.6 11.98 | 3524 | 100 | 338 | A | V
5047.6 49.76 | -24.24 74 39.4 34 11.72 | 35.36 | 300 | 57 P | H
5133 4126 |-12.74 54 30.64 34.1 1182 | 353 | 300 | 57 | A | H
* 5300 106.89 - - 95.59 34.6 11.95 | 3525 | 300 | 57 P | H
* 5300 100.24 - - 88.94 34.6 1195 | 3525 | 300 | 57 | A | H
802.11ac 5350.8 53.02 | -20.98 74 41.68 34.6 11.98 | 3524 | 300 | 57 P | H
VHT20 5350.32 43.34 |-10.66 54 32 34.6 1198 | 3524 | 300 | 57 | A | H
CH 60 5138.25 49.83 | -24.17 74 39.2 34.1 11.83 | 353 | 200 | 356 | P | V
5300MHz 5133.35 4167 |-12.33 54 31.05 34.1 182 | 353 | 200 | 356 | A | V
* 5300 111.34 - - 100.04 | 34.6 11.95 | 3525 | 200 | 356 | P | V
* 5300 104.03 - - 92.73 34.6 11.95 | 3525 | 200 | 356 | A | V
5350.8 58.99 | -15.01 74 47.65 34.6 1198 | 3524 | 200 | 356 | P | V
5350.8 46.6 7.4 54 35.26 34.6 11.98 | 3524 | 200 | 356 | A | V

TEL : 886-3-327-3456 Page Number 1 C21 of C51
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* 5320 102.77 - - 91.44 34.6 11.97 | 35.24 | 400 62 P H
* 5320 96.47 - - 85.14 346 11.97 | 35.24 | 400 62 A | H
5351.84 5487 |-19.13 74 43.53 34.6 11.98 | 35.24 | 400 62 P H
5350.24 46.83 -7.17 54 35.49 346 11.98 | 35.24 | 400 62 A | H
802.11ac H
VHT20 H
CH 64 * 5320 107.67 - - 96.34 346 11.97 | 3524 | 100 | 337 P |V
5320MHz | ~ 5320 100.93 - - 89.6 34.6 11.97 | 3524 | 100 | 337 | A | V
5351.04 56.97 | -17.03 74 45.63 34.6 11.98 | 3524 | 100 | 337 P |V
5350.08 49.68 -4.32 54 38.34 346 11.98 | 3524 | 100 | 337 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C22 of C51
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Report No. : FR202509D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10520 43.6 -24.6 68.2 46.05 37.66 18.54 | 58.65 - - P | H
15780 4949 | -24.51 74 42.45 40.64 22.75 | 56.35 | 355 | 302 P | H
15780 4174 |-12.26 54 347 40.64 2275 | 56.35 | 355 | 302 A | H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 52 10520 43.49 |-24.71 68.2 45.94 37.66 18.54 | 58.65 - - P |V
5260MHz 15780 51.22 | -22.78 74 4418 | 4064 | 2275 | 56.35 | 300 | 130 \%
15780 43.24 |-10.76 54 36.2 40.64 2275 | 56.35 | 300 | 130 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-3456 Page Number 1 C23 of C51
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10600 4279 |-31.21 74 45.27 375 18.61 | 58.59 - - P | H
15900 55.26 |-18.74 74 47.68 40.9 22.83 | 56.15 | 240 | 222 P | H
15900 48.12 -5.88 54 40.54 40.9 22.83 | 56.15 | 240 | 222 A | H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 60 10600 43.48 |-30.52 74 45.96 375 18.61 | 58.59 - - P |V
5300MHz 15900 58.74 | -15.26 74 51.16 409 | 22.83 | 56.15 | 300 | 135 \%
15900 49.31 -4.69 54 41.73 40.9 22.83 | 56.15 | 300 | 135 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10641 42.98 -31.02 74 454 37.5 18.64 | 58.56 - - P H
15960 51.31 -22.69 74 43.55 40.96 22.86 | 56.06 | 232 | 218 P H
15960 44.62 -9.38 54 36.86 40.96 22.86 | 56.06 | 232 | 218 A H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 64 10640 43.64 -30.36 74 46.06 37.5 18.64 | 58.56 - - P |V
5320MHz 15960 53.71 | -20.29 74 4595 | 40.96 | 22.86 | 56.06 | 251 | 220 \%
15960 45.87 -8.13 54 38.11 40.96 22.86 | 56.06 | 251 220 A |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise;

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
5141.75 50.56 -23.44 74 39.92 341 11.83 | 35.29 | 300 70 P H
5149.8 42.49 -11.51 54 31.84 341 11.84 | 35.29 | 300 70 A H
* 5270 103.68 - - 92.45 34.54 11.94 | 3525 | 300 70 P H
* 5270 96.38 - - 85.15 34.54 11.94 | 3525 | 300 70 A H
802.11ac 5355.84 51.3 -22.7 74 39.94 34.61 11.99 | 35.24 | 300 70 P H
VHT40 5351.28 43.92 -10.08 54 32.58 346 11.98 | 35.24 | 300 70 A H
CH 54 5148.75 51.56 -22.44 74 40.91 34.1 11.84 | 35229 | 200 | 346 P |V
5270MHz 5148.75 4283 | -11.17 54 32.18 34.1 11.84 | 3529 | 200 | 346 | A | V
* 5270 106.72 - - 95.49 34.54 1194 | 3525 | 200 | 346 P |V
* 5270 100.45 - - 89.22 34.54 11.94 | 3525 | 200 | 346 AV
5352 55.93 -18.07 74 44.59 346 11.98 | 3524 | 200 | 346 P |V
5351.28 47.52 -6.48 54 36.18 34.6 1198 | 3524 | 200 | 346 A |V
5103.95 49.76 -24.24 74 39.19 341 11.79 | 35.32 | 400 61 P H
5116.9 41.57 -12.43 54 30.98 34.1 11.8 35.31 | 400 61 A H
* 5310 96.06 - - 84.74 346 11.96 | 35.24 | 400 61 P H
* 5310 89.09 - - 77.77 346 11.96 | 35.24 | 400 61 A H
802.11ac 5352.24 54.15 -19.85 74 42.81 34.6 11.98 | 35.24 | 400 61 P H
VHT40 5350.56 46.8 -7.2 54 35.46 346 11.98 | 35.24 | 400 61 A H
CH 62 5075.25 49.73 -24.27 74 39.26 34.05 11.76 | 35.34 | 100 | 335 P |V
5310MHz 5129.5 4162 |-12.38 54 31 34.1 11.82 | 353 | 100 | 335 | A | V
* 5310 101.99 - - 90.67 34.6 11.96 | 3524 | 100 | 335 P |V
* 5310 95.29 - - 83.97 34.6 11.96 | 3524 | 100 | 335 A |V
5352.96 58.55 -15.45 74 47.2 34.61 11.98 | 3524 | 100 | 335 P |V
5350.56 49.37 -4.63 54 38.03 34.6 11.98 | 3524 | 100 | 335 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C26 of C51
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Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10540 42.6 -25.6 68.2 45.06 37.62 18.55 | 58.63 - - P | H
15810 47.76 | -26.24 74 40.57 40.72 22.77 56.3 - - P | H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 54 10540 43.29 |-24.91 68.2 45.75 37.62 18.55 | 58.63 - - P |V
5270MHz 15810 49.57 | -24.43 74 4238 | 40.72 | 2277 | 56.3 | 266 | 228 \%
15810 4149 |-12.51 54 343 40.72 22.77 56.3 266 | 228 AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10620 43.51 -30.49 74 45.96 37.5 18.62 | 58.57 - - P H
15930 47.19 -26.81 74 39.51 40.93 22.85 56.1 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 62 10620 43.49 -30.51 74 45.94 37.5 18.62 | 58.57 - - P |V
5310MHz 15930 47.78 | -26.22 74 40.1 4093 | 22.85 | 56.1 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5117.25 49.97 -24.03 74 39.38 341 11.8 35.31 | 400 68 P H
5113.05 42.95 -11.05 54 32.37 341 11.8 35.32 | 400 68 A H
* 5290 89.93 - - 78.65 34.58 11.95 | 35.25 | 400 68 P H
* 5290 83.22 - - 71.94 34.58 11.95 | 35.25 | 400 68 A H
802.11ac 5352.96 50.96 -23.04 74 39.61 34.61 11.98 | 35.24 | 400 68 P H
VHT80 5350.56 46.29 -7.71 54 34.95 346 11.98 | 35.24 | 400 68 A H
CH 58 5087.85 49.58 -24.42 74 39.06 34.08 11.77 | 3533 | 200 | 355 P |V
5290MHz 5141.4 4315 |-10.85 54 32.51 34.1 11.83 | 3529 | 200 | 355 | A | V
* 5290 95.63 - - 84.35 34.58 11.95 | 3525 | 200 | 355 P |V
* 5290 88.42 - - 7714 34.58 11.95 | 3525 | 200 | 355 A |V
5359.44 54 .64 -19.36 74 43.27 34.62 11.99 | 3524 | 200 | 355 P |V
5350.08 49.09 -4.91 54 37.75 34.6 1198 | 3524 | 200 | 355 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C29 of C51
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
10580 4252 |-2568| 682 4499 | 3754 | 1859 | 58.6 - - P | H
15870 47.49 | -26.51 74 40.04 | 4084 | 2281 | 56.2 - - P
802.11ac
VHT80
CH 58 10580 41.89 | -26.31 68.2 4436 | 3754 | 1859 | 58.6 - - P
5290MHz 15870 47.98 | -26.02 74 40.53 | 40.84 | 22.81 56.2 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im) (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5459.44 50.69 | -23.31 74 39.15 34.7 12.08 | 3524 | 190 | 243 P | H
5469.2 56.9 -11.3 68.2 45.35 34.7 12.09 | 3524 | 190 | 243 P | H
5460 43.66 |-10.34 54 32.12 34.7 12.08 | 3524 | 190 | 243 A | H
* 5500 102.05 - - 90.47 34.7 1212 | 3524 | 190 | 243 P | H
* 5500 96.13 - - 84.55 34.7 1212 | 3524 | 190 | 243 A | H
802.11a
H
CH 100
5457.52 57.7 -16.3 74 46.16 34.7 12.08 | 3524 | 164 | 360 P |V
5500MHz
5468.88 61.09 -7.11 68.2 49.54 34.7 12.09 | 3524 | 164 | 360 P |V
5460 48.47 -5.53 54 36.93 34.7 12.08 | 3524 | 164 | 360 AV
* 5500 108.42 - - 96.84 34.7 1212 | 3524 | 164 | 360 P |V
* 5500 102.18 - - 90.6 34.7 1212 | 3524 | 164 | 360 AV
\
5422.24 49.05 |-24.95 74 37.55 34.7 12.04 | 3524 | 300 | 300 P | H
5464 48.76 |-19.44 68.2 37.22 34.7 12.08 | 3524 | 300 | 300 P | H
5452 40.43 |-13.57 54 28.9 347 12.07 | 3524 | 300 | 300 A | H
* 5580 101.96 - - 90.27 347 12.22 | 3523 | 300 | 300 P | H
* 5580 95.89 - - 84.2 34.7 12.22 | 3523 | 300 | 300 A | H
802.11a
5725 49.01 -19.19 68.2 36.83 35.05 12.3 35.17 | 300 | 300 P | H
CH 116
5418.64 49.77 | -24.23 74 38.28 34.7 12.03 | 3524 | 147 | 360 P |V
5580MHz
5461.12 49.62 |-18.58 68.2 38.08 347 12.08 | 3524 | 147 | 360 P |V
5415.52 42.07 | -11.93 54 30.58 34.7 12.03 | 3524 | 147 | 360 AV
* 5580 108.26 - - 96.57 34.7 12.22 | 3523 | 147 | 360 P |V
* 5580 101.89 - - 90.2 347 12.22 | 3523 | 147 | 360 AV
5742.635 49.87 |-18.33 68.2 37.58 35.16 12.3 3517 | 147 | 360 P |V
TEL : 886-3-327-3456 Page Number 1 C31 of C51
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* 5700 98.58 - - 86.58 34.9 12.28 | 35.18 | 382 39 H
* 5700 91.92 - - 79.92 34.9 12.28 | 35.18 | 382 39 H
5725.16 54.78 -13.42 68.2 42.6 35.05 12.3 35.17 | 382 39 H
H
H
802.11a
H
CH 140
* 5700 104.48 - - 92.48 34.9 12.28 | 35.18 165 6 \Y,
5700MHz
* 5700 97.74 - - 85.74 34.9 12.28 | 35.18 165 6 V
5727.4 61.58 -6.62 68.2 49.39 35.06 12.3 35.17 165 6 \Y,
V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C32 of C51
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Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11000 43.75 |-30.25 74 45.13 38 18.91 | 58.29 - - P | H
16500 56.18 |-12.02 68.2 47.09 421 233 56.31 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 4434 | -29.66 74 45.72 38 18.91 | 58.29 - - P |V
5500MHz
16500 5329 |-14.91 68.2 442 421 233 56.31 - - P |V
\Y%
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
11160 48.4 -25.6 74 49.33 37.86 19.04 | 57.83 - - P | H
16740 53.31 -14.89 68.2 43.87 42.14 2349 | 56.19 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 51.68 | -22.32 74 52.61 37.86 19.04 | 57.83 | 395 | 210 P |V
5580MHz
11160 44.09 -9.91 54 45.02 37.86 19.04 | 5783 | 395 | 210 | A | V
16740 5225 | -15.95 68.2 42.81 42.14 23.49 | 56.19 - - \
\Y%
\%
\Y%
\%
\Y%
\%
\%
\Y%
\%
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11400 47.73 -26.27 74 47.44 38.2 19.23 | 57.14 - - P H
17100 58.08 -10.12 68.2 48.59 41.6 23.79 55.9 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 140
11400 50.14 -23.86 74 49.85 38.2 19.23 | 57.14 | 200 123 P \Y,
5700MHz
11400 40.8 -13.2 54 40.51 38.2 19.23 | 57.14 | 200 123 A \Y,
17100 55.14 -13.06 68.2 45.65 41.6 23.79 55.9 - - V
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5453.84 52.72 |-21.28 74 41.19 34.7 12.07 | 3524 | 400 | 44 P | H
5470 58.18 |-10.02| 68.2 46.63 34.7 12.09 | 3524 | 400 | 44 P | H
5459.76 4443 | 957 54 32.89 34.7 12.08 | 3524 | 400 | 44 | A | H
* 5500 98.66 - - 87.08 34.7 1212 | 3524 | 400 | 44 P | H
802.11ac | * 5500 93.28 - - 81.7 34.7 1212 | 3524 | 400 | 44 | A | H
VHT20 H
CH 100 5458.16 58.76 | -15.24 74 47.22 34.7 12.08 | 3524 | 152 | 357 | P | V
5500MHz 5466.8 62.45 -5.75 68.2 50.9 34.7 12.09 | 3524 | 152 | 357 | P | V
5459.76 48.18 | -5.82 54 36.64 34.7 12.08 | 3524 | 152 | 357 | A | V
* 5500 105.81 - - 94.23 34.7 1212 | 3524 | 152 | 357 | P | V
* 5500 100.68 - - 89.1 34.7 1212 | 3524 | 152 | 357 | A | V
v
5452.48 49.17 | -24.83 74 37.64 34.7 12.07 | 3524 | 400 | 42 P | H
5464.24 4852 |-1968| 682 36.98 34.7 12.08 | 3524 | 400 | 42 P | H
5459.44 41.08 |-12.92 54 29.54 34.7 12.08 | 3524 | 400 | 42 A | H
* 5580 100.76 - - 89.07 34.7 12.22 | 3523 | 400 | 42 P | H
802.11ac | * 5580 95.73 - - 84.04 34.7 12.22 | 3523 | 400 | 42 A | H
VHT20 5742.32 48.94 |-1926| 68.2 36.66 | 35.15 12.3 | 3517 | 400 | 42 P | H
CH 116 5409.76 50.13 | -23.87 74 38.65 347 12.02 | 3524 | 137 3 P |V
5580MHz 5469.28 50.01 |-18.19 68.2 38.46 34.7 12.09 | 3524 | 137 3 P |V
5414.08 4184 |-12.16 54 30.35 347 12.03 | 3524 | 137 3 A |V
* 5580 108.6 - - 96.91 34.7 12.22 | 3523 | 137 3 P |V
* 5580 101.91 - - 90.22 34.7 12.22 | 3523 | 137 3 AV
5747.36 49.73 |-1847| 682 37.4 35.18 | 12.31 | 3516 | 137 3 P |V
TEL : 886-3-327-3456 Page Number : C36 of C51
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* 5700 98.17 - - 86.17 34.9 12.28 | 35.18 | 400 45 H
* 5700 91.45 - - 79.45 34.9 12.28 | 35.18 | 400 45 H
5725.24 57.47 |-10.73 68.2 45.29 35.05 12.3 35.17 | 400 45 H
H
802.11ac H
VHT20 H
CH 140 * 5700 105.24 - - 93.24 34.9 12.28 | 35.18 | 162 3 \Y
5700MHz | ~ 5700 98.14 - - 86.14 34.9 12.28 | 3518 | 162 3 \Y
5725.32 63.07 -5.13 68.2 50.89 35.05 12.3 35.17 | 162 3 \Y
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C37 of C51
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11000 43.65 |-30.35 74 45.03 38 18.91 | 58.29 - - P H
16500 53.63 | -14.57 68.2 44.54 421 23.3 56.31 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 100 11000 4487 |-29.13 74 46.25 38 18.91 | 58.29 - - P |V
5500MHz 16500 53.63 |-14.57| 68.2 44.54 42.1 23.3 | 56.31 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-3456 Page Number : C38 of C51
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11160 47.4 -26.6 74 48.33 37.86 19.04 | 57.83 - - P | H
16740 5438 |-13.82 68.2 44.94 42.14 23.49 | 56.19 - - P | H
H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 116 11160 53.45 | -20.55 74 54.38 37.86 19.04 | 57.83 | 123 | 194 P |V
5580MHz 11160 4476 | -9.24 54 4569 | 37.86 | 19.04 | 57.83 | 123 | 194 | A | V
16740 5247 | -15.73 68.2 43.03 42.14 23.49 | 56.19 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-3456 Page Number 1 C39 of C51
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11400 48.91 -25.09 74 48.62 38.2 19.23 | 57.14 | 232 122 P H
11400 39.95 -14.05 54 39.66 38.2 19.23 | 57.14 | 232 122 A H
17100 57.69 -10.51 68.2 48.2 41.6 23.79 55.9 - - P H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 140 11400 52.36 -21.64 74 52.07 38.2 19.23 | 57.14 | 207 | 201 P |V
5700MHz 11400 43.38 | -10.62 54 43.09 38.2 19.23 | 5714 | 207 | 201 | A |V
17100 57.27 -10.93 68.2 47.78 41.6 23.79 55.9 - - \
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR202509D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)

5453.44 50.8 -23.2 74 39.27 34.7 12.07 | 3524 | 186 | 206 | P | H

5467.84 58.12 |-10.08| 68.2 46.57 34.7 12.09 | 3524 | 186 | 206 | P | H

5458.72 4558 | -8.42 54 34.04 34.7 12.08 | 3524 | 186 | 206 | A | H

* 5510 98.36 - - 86.75 34.7 1214 | 3523 | 186 | 206 | P | H

802.11ac | * 5510 91.25 - - 79.64 34.7 1214 | 3523 | 186 | 206 | A | H
VHT40 5752.085 49.83 |-1837| 682 37.48 35.2 12.31 | 3516 | 186 | 206 | P | H
CH 102 5459.44 57.89 | -16.11 74 46.35 34.7 12.08 | 3524 | 172 | 356 | P | V
5510MHz 5470 63.61 -4.59 68.2 52.06 34.7 12.09 | 3524 | 172 | 356 | P | V
5458.72 51 -3 54 39.46 34.7 12.08 | 3524 | 172 | 356 | A | V

* 5510 103.58 - - 91.97 34.7 1214 | 3523 | 172 | 356 | P | V

* 5510 96.98 - - 85.37 34.7 1214 | 3523 | 172 | 356 | A | V

5749.88 49.78 |-1842| 682 37.43 35.2 1231 | 3516 | 172 | 356 | P | V

5428.24 5124 |-22.76 74 39.74 34.7 12.04 | 3524 | 183 | 241 | P | H

5466.88 52.36 | -15.84| 68.2 40.81 34.7 12.09 | 3524 | 183 | 241 | P | H

5459.92 4414 | -9.86 54 32.6 34.7 12.08 | 3524 | 183 | 241 | A | H

* 5550 101.07 - - 89.42 34.7 1218 | 3523 | 183 | 241 | P | H

802.11ac | * 5550 94.12 - - 82.47 34.7 1218 | 3523 | 183 | 241 | A | H
VHT40 5736.965 50.07 |-18.13| 68.2 37.82 | 3512 123 | 3517 | 183 | 241 | P | H
CH 110 5457.04 56.32 | -17.68 74 4478 347 12.08 | 3524 | 166 1 P |V
5550MHz 5466.88 58.2 -10 68.2 46.65 34.7 12.09 | 3524 | 166 1 P |V
5459.92 48.11 -5.89 54 36.57 347 12.08 | 3524 | 166 1 A |V

* 5550 107.08 - - 95.43 34.7 1218 | 3523 | 166 1 P |V

* 5550 99.9 - - 88.25 34.7 12.18 | 3523 | 166 1 AV

5764.055 49.1 -19.1 68.2 36.75 35.2 12.31 | 3516 | 166 1 P |V

TEL : 886-3-327-3456 Page Number 1 C41 of C51

FAX : 886-3-328-4978
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5413.35 47.84 | -26.16 74 36.35 347 12.03 | 3524 | 207 | 300 P H
5467.6 47.42 -20.78 68.2 35.87 347 12.09 | 3524 | 207 | 300 P H
5457 .45 4114 | -12.86 54 29.6 347 12.08 | 3524 | 207 | 300 A | H
* 5670 97.16 - - 85.31 34.78 12.27 35.2 207 | 300 P H
802.11ac * 5670 90.08 - - 78.23 34.78 12.27 35.2 207 | 300 A | H
VHT40 5725.625 58.29 -9.91 68.2 46.11 35.05 12.3 35.17 | 207 | 300 P H
CH 134 5457.8 48.69 | -25.31 74 37.15 347 12.08 | 35.24 | 165 3 P |V
5670MHz 5464.8 4956 |-18.64| 68.2 38.02 34.7 12.08 | 3524 | 165 3 P |V
5452.2 41.72 -12.28 54 30.19 347 12.07 | 3524 | 165 3 AV
* 5670 105.49 - - 93.64 34.78 12.27 35.2 165 3 P |V
* 5670 98.03 - - 86.18 34.78 12.27 35.2 165 3 AV
5728.425 64.81 -3.39 68.2 52.61 35.07 12.3 35.17 | 165 3 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C42 of C51
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11020 44 .21 -29.79 74 45.54 37.96 18.94 | 58.23 - - P | H
16530 49.29 | -18.91 68.2 40.28 41.98 23.32 | 56.29 - - P | H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 102 11020 4454 | -29.46 74 45.87 37.96 18.94 | 58.23 - - P |V
5510MHz 16530 4958 |-18.62  68.2 40.57 | 4198 | 23.32 | 56.29 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-3456 Page Number 1 C43 of C51
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11100 4424 | -29.76 74 45.44 37.8 19 58 - - P | H
16650 5292 |-15.28 68.2 43.84 41.9 23.41 | 56.23 - - P | H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 110 11100 46.24 | -27.76 74 47 .44 37.8 19 58 - - P |V
5550MHz 16650 51.04 |-17.16| 68.2 41.96 419 | 2341 | 56.23 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-3456 Page Number : C44 of C51
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11340 46.41 -27.59 74 46.39 38.14 19.19 | 57.31 - - P H
17010 57.61 -10.59 68.2 48.24 41.69 23.71 | 56.03 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 134 11340 47.82 -26.18 74 47.8 38.14 19.19 | 57.31 - - P |V
5670MHz 17010 56.95 |-11.25| 68.2 4758 | 4169 | 23.71 | 56.03 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5458 50.2 -23.8 74 38.66 347 12.08 | 3524 | 197 | 205 P H
5462.08 53.36 -14.84 68.2 41.82 34.7 12.08 | 35.24 | 197 | 205 P H
5458.24 45.36 -8.64 54 33.82 347 12.08 | 3524 | 197 | 205 A H
* 5530 90.19 - - 78.56 347 1216 | 3523 | 197 | 205 P H
802.11ac * 5530 83.6 - - 71.97 34.7 12.16 | 35.23 | 197 | 205 A H
VHT80 5761.535 50.09 -18.11 68.2 37.74 35.2 12.31 | 3516 | 197 | 205 P H
CH 106 5452.96 55 -19 74 43.47 34.7 12.07 | 35.24 | 176 0 P |V
5530MHz 5469.76 56.45 | -11.75| 68.2 44.9 34.7 12.09 | 3524 | 176 0 PV
5458.24 49.22 -4.78 54 37.68 34.7 12.08 | 35.24 | 176 0 A |V
* 5530 96.28 - - 84.65 34.7 12.16 | 35.23 | 176 0 P |V
* 5530 89.57 - - 77.94 347 1216 | 3523 | 176 0 AV
5756.18 49.09 -19.11 68.2 36.74 35.2 12.31 | 35.16 | 176 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C46 of C51
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(H/V)
11060 4417 | -29.83 74 45.44 37.88 18.97 | 58.12 - - P | H
16590 47.3 -20.9 68.2 38.45 41.74 | 23.37 | 56.26 - - P

802.11ac
VHT80
CH 106 11060 4444 | -29.56 74 45.71 37.88 | 18.97 | 58.12 - - P
5530MHz 16590 47.36 | -20.84 68.2 38.51 41.74 | 23.37 | 56.26 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only
TEL : 886-3-327-3456 Page Number 1 C47 of C51

FAX : 886-3-328-4978



seamran . FCC RADIO TEST REPORT Report No. : FR202509D

Emission above 18GHz

5GHz WIFI 802.11ac VHT40 (SHF@ 1m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A) (H/V)
39318 44.9 -29.1 74 44.67 45.23 14.56 | 59.56 - - P H

< I K| KKK KKKk |Kk|<K|k|fxg|jzjzxjx|jx|xT|xT|xT | T | T | T

5GHz
802.11ac
VHT40 39318 4494 | -29.06 74 44.71 4523 14.56 | 59.56 - - P
SHF
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only
TEL : 886-3-327-3456 Page Number : C48 of C51

FAX : 886-3-328-4978
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Emission below 1GHz

5GHz WIFI 802.11ac VHT40 (LF @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
46.74 29.88 -10.12 40 42.91 15.88 1.12 30.03 - - P H
93.72 35.43 -8.07 43.5 48.76 14.96 1.72 30.01 - - P H
186.87 32.48 -11.02 435 45.38 14.66 2.46 30.02 - - P H
586.3 33.96 -12.04 46 34.3 25.52 417 30.03 - - P H
930.7 32.8 -13.2 46 26.95 29.24 5.51 28.9 - - P H
953.1 33.56 -12.44 46 26.32 30.49 5.56 28.81 - - P H
H
H
H
H
5GHz H
802.11ac H
VHT40 30.27 33.27 -6.73 40 37.95 24.39 1.01 30.08 - - P |V
LF 70.23 33.2 -6.8 40 49.44 12.2 1.43 29.87 - - P |V
93.45 35.02 -8.48 435 48.39 14.92 1.72 30.01 - - P |V
578.6 31.38 -14.62 46 31.62 25.64 4.14 30.02 - - P |V
853.7 32.13 -13.87 46 27.39 28.86 5.15 29.27 - - P |V
955.9 33.58 -12.42 46 26.2 30.61 5.57 28.8 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C50 of C51
FAX : 886-3-328-4978
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1 (MHz) |(dBupV/im) (dB) |(dBuV/im) (dBuV) (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)|/(HIV)
802.11a 5150 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 36

5180MHz 5150 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5150MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)

2.

Margin(dB)

= Level(dBpV/m) — Limit Line(dBpV/m)
= 55.45(dBpV/m) — 74(dBuV/m)
= -18.55(dB)

For Average Limit @ 5150MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBuV/m)

2.

Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL
FAX

: 886-3-327-3456 Page Number : C51 of C51
: 886-3-328-4978
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Appendix D. Radiated Spurious Emission Plots

Jesse Wang, Stan Hsieh, Ken Wu and |Temperature : 21.9~24.9°C

Test Engineer :

James Chiu Relative Humidity : (57.7~61.8%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D155
FAX : 886-3-328-4978
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Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz

1 Horizontal Fundamental
s0q
wd
700 qoof UT M T LW [ 1 IR V(T
500, I 50.0/ i
mmmwwwwmwwwwww il o R e e g
s

B I T Y . 0 0 S
AN TN
Peak
100.0| 100.0| 1
DERW
500 / \ 60 e s
s
40.0/ "/ e 40.0| V,«N—N’*—ﬁ"“/ i
30.0f Jna»««""‘/dm/
s o S E . 0 0 o
AN P o o
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Vertical

Fundamental

Avg.
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Froquency () roquency ()
sie ascroTHY sie aacro7HY
Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto RW:100.000KHz VBW:3000.000KHz SWT:Auto
Peak
) By bate: 2022125 J @By vate: 20721128
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Freauency () requency (i)
site ascroTHY sie aacHo7HY
Conditon  AVG_BE 543m HE_ANT 00075362 VERTICAL Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D3 of D155



seamran . FCC RADIO TEST REPORT Report No. : FR202509D

-
WIFI Band 1 5150~5250MHz Band Edge @ 3m
1000 L 1000
-
700 00— HT—VL I Y it PEAK(UMIY,
L 0y AVG 54
1 o
500 - - L - 500] S S em——— VTR T v
400 4n.nMW
-
Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075562 HORIZONTAL
B S Ao
s
g [
o .
Y
. > = —
30.) + :m_n’*-—»»/
T = o I NS
o Ao e et

TEL : 886-3-327-3456

Page Number : D4 of D155
FAX : 886-3-328-4978



seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

1 Horizontal Fundamental

Date: 2022-11-26

100

a0

w0 v\A veA o7
700

180 5210, 5230 5260, 5270, 5290, 5310. 5330. 5350, 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

Date: 2022-11-26

wd [
w0
704

60.0] \

w0 AN

180 5210, 5230 5250, 5270, 5290, 6310, 5330, 53%0. 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D5 of D155
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

vae 2022.11.2 — vae: 022126
1309 1300
1209 1200
110.0f 10,0 1
1000 1000
s0d %0
s 500
700 700 L I Y [l St PEAK(UMIY,
L 0y AVG 54
50.0) = R TV T ! 50,0 W“WW ]
ang[ Y —c
309 309
200 200
109 100
O | oo ED i ED e )
Freasenc e Frecuency i)
sie oschor v s oscror e
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBA1000 000Kz VW00 000KH SWTAUT0 RBVIE1000000KH VEW3000 000KH WTAuto
Peak
. vae 2022.1.28 — vae 2072128
1300 1500
1200 1200
o9 o)
1000 1000
s0d o
s 509
70 \ 700
Py w09 —
500 500
— R R ——
30.0 Jn.n“"'\’/w’/-
209 200
100 100
O T T T i ED e )
reasenc (e Frecuencs i)
sie oscrorse s oschor e
Condion | AVG B 543m HF_ANT 00075962 VERTICAL Conditon

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

TEL
FAX

: 886-3-327-3456
: 886-3-328-4978

Page Number

: D6 of D155



seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

1 Vertical Fundamental

Date: 2022-11-26

1000

900)

s00) J{

700 “'V\

500, of w

509 gl it .
b et i LA

PEAK_BE| 74

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300, 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022-11-26

180 5210, 5230 5250, 5270, 5290, 6310, 5330, 5350, 6370, 5300. 5410, 5430 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D7 of D155
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Date: 2022.11-26 A (@Bavim) Date: 2022-11.26
1300 1304)
1200 1200)
1100 1100
1000 1004
900) 904
s00) 804
700) 00— HT—VL R Y In PEAK(UMI)
500 i T PR 500] T T T L
400 f " Y, S—— s
300 300
200 20|
100 104
U B030. S0S0. 5070, 5090, G0 510 5is0 70, G100 G210, 5230 520 00 2000, 3000, 000, 5000, 000 700
Froquency (WHz) Froquency (MH:)
site oacHo7-HY site <0acHo7-HY
Condition PEAK_BE_73 3m HF_ANT 00075562 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT 00075962 HORIZONTAL
 RBW:1000.000KHz VBW:300.000KHz SWT:Auto  RBW:1000.000KHz VBW-3000.000KHz SWT:Auto
Peak
) @Buvim) Date: 2022.11-26 A (@Bavim) Date: 2022-11.26
1300 1304
1200 1200)
1100 1100
1000 1004
900) 904
s00) 804
700) 700
by / i
50 - 504
400 e ]
300 a0
200 200
100 100
U 5030, SOS0 5070, 5090, G0 510 S1s0 670 G0 G210 530 520 00 7000, 000, 00 5000 700
roquency (WHz) Frequency (WH:)
site 0acHo7-HY site <0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL Condition +AVG_S4 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D8 of D155



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Hor

izontal

Fundamental

Peak

Date: 2022-11-26

PEAK_BE| 74

i

site
Condition

+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
requency (M)

Frequency (1Hz)

Left blank

Avg.

Date: 2022-11-26

180 5210 5230 5250, 5270, 5290, 6310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequancy (MHz)

Condition

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D9 of D155



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2022-11-26

pd

N
anar

i

site
Condition

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170. 5190 5210 5230, 5260

Frequency (1Hz)
+03CHO7-HY

PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

) @Bu

Date: 2022-41-26

PEAKUIL

A

000

site
Condition

2000, 3000, 1000,
Froquency (MiHz)
+03CHO7-HY

+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

5000. 5000. 7000

Avg.

A (@BuVim)

Date: 2022-11-26

1300
1200
110
1000

s00)
700)

500

300
200
109

-

N
P

0

site
Condition

5030, 5050 5070, 5090, 110, 5130, 5150, 5470,
Frequency (1Hz)
+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

5190, 5210, 5230, 5260

A a8y

Date: 2022-11-26

1300
1200
o

1000

904
w0
700
0.

AVG 54

50
400
s04f
200
00

site
Condition

2000, 4000, 5000. 5000.
Frequency (MHz)

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D10 of D155



ssanranas. FCC RADIO TEST REPORT Report No

. FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

1 Vertical Fundamental

Date: 2022-11-26

'me PEAK_BE| 74

R T TR S

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022-11-26

180 5210 5230 5250, 5270, 5290, 6310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D11 of D155



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

Band 1 5150~5250MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Horizontal

Fundamenta

Avg.

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

s By Date 20221126 —— vate: 20221126
1500 1500
1200 1200
10 0 ;
100 - 1000
200 s0q)
a00) s00)
00| /f 7000 UT L JTHLFL L[ 1 PEAK(UNI)
S TR T e %mewf 9 P I R
100 [T —
300 300
200 200
100 100
S0 S0 Sa0 S0 G0 50 S0 ST G0 S0 S0 50 o0 2000, D w000 e a00 7
Freauency (uHz) requency (ki)
so3cHo7-HY soacHorHY
Conditon {PEAK_BE 74 3m HE_ANT.00075562 HORIZONTAL Conition  PEAK(UNII 3m HF_ANT 00075962 HORIZONTAL
RBW:1000.000KiHz VBW:3000.000KlHz SWTAuto RBW:100.000KHz VBW:3000.000K e SWTiAuto
Peak
s By oate: 20221126 o aBuvim) vate: 20221126
130 1300
1200 1200
10 o
100 1004 "
w00 = g
a0 s00)
700 700
a0l / 0ol s
500 s00)
40.0} e et e 40.0| e — e e St T
30.0] Jna-—"‘/ﬂ
200 200
100 100
S0 G0, Suro. S0 G050 G0 5o, G0 S0 0 520 o0 2000, D w000 o0 Ga0o 7o
Freauency (i) requency (ki)
sie soscro7HY sie saacHo7HY
Conition AVG_BE 543m HE_ANT_00075562 HORIZONTAL Condition

£AVG_54 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D12 of D155



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

1 swim) one 20221126 s asavm) baes 072 126
1209 1200
1200 1200
o o "
1009 1000
s00 500
700 4 e I TR T f S| o)
SO0 e AR it s0a B ——— e
409 JOY: PR L e
09 200
209 200
109 100
oS S0 S S S0 S0 S0 0 S S0 S0 g ) £ o £ o oo
Feauency (i rscueney (i)
oxcuor oxco7v
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBUL1000.000KHz VBW:3000.000KH: SWTAUto RBUE1000.000KH VBWE3000.000KH SWTAUto
Peak
s swim) owe 20221120 o oo 20221120
1209 1200
1200 1200
109 o
100.0| 100.0| 1
s00 %00
w00 200
00 700
P w0g _—
509 s00
400 ] 40.0/ =
30.0) Jn.n""/ﬂ
09 0
109 100
oSS S S0 S0 S0 0 S S0 Sh0 Eke o007 o w w0 Tt
eauency (i recuency ()
e oxcuor e ste oxco7v
Conditon 1AVG, B4 3m HF_ANT_ 00075962 VERTICAL Conditon

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH44 5220MHz - L

Horizontal

Fundamental

Avg.

+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

o
700 \r; 700 H- 1L PR o o Wl PEAK(UMI,
oy & e
400 ! PLY E———
s
I . T s
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
oo oo e o e
wod .
o
609 i s0g) )
s
.
ST TSSOSO e w s ol
NG AN

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D14 of D155



seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH44 5220MHz - R

1 Horizontal Fundamental

Date: 2022-11-26

veA o7
700 %

60

500 M . i

Ty e
W

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

Date: 2022-11-26

909
500
700
500

0 AN

180 5210, 5230 5250, 5270, 5290, 6310, 5330, 53%0. 6370, 5300. 5410, 5430, 5480
Frequency (1Hz)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : D15 of D155
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH44 5220MHz - L
1 Vertical Fundamental

110.0{ 110.0| 1

100.0| "o 100.0|
700 700 H- 1L PR o o Wl PEAK(UMI,
500 M 60| s
B Tt i i 509 T e L
aa0[ T t ! LY P——

s

RS T
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
o o o A Mo
Peak

wod

i

g

400 e T e e
30.0| :m.n"'\/.’
AN P oo
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D16 of D155



seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH44 5220MHz - R

1 Vertical Fundamental

Date: 2022-11-26

100
509
w09 , ]
700
- L
50 .

e el

Py

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 5350, 5370. 5300. 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022-11-26

180 5210 5230 5250, 5270, 5290, 6310, 5330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D17 of D155



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH48 5240MHz - L
1 Horizontal Fundamental
1009 \[f"\ 1000]
i
700 JNM 700 H- 1L PR o o e PEAK(UMI,
600 600 AVG 54
509 TP vy g’ 4 509 PP e ]
00 T * i T S e
s
oSS BT
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
AN TNA AT s,
Peak
i
70.0) / 700]
w / -
g
400 e e R o
30.0| :m.rh‘""“""'/‘h‘/~
R S S T
AN PR AR
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH48 5240MHz - R

Horizontal

Fundamental

Peak

Date: 2022-11-26

o o

N

b
. \"W M
50, ,M/"” wwwwijmwmw«mmmmww

PEAK_BE| 74

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
requency (M)

site +03CHO7-HY

Frequency (1Hz)

Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

Date: 2022-11-26

&
ZZ/ AN

i .|

180 5210, 5230 5250 5270, 5290, 6310, 5330, 5350, 6370. 5300. 5410, 5430, 5460
Frequancy (MHz)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH48 5240MHz - L

Vertical

Fundamental

Avg.

+RBW:1000.000KHz VBW:1.000KHz SWT:AUt

. vae 2022.11.2 — vae: 022126
1309 1300
1209 1200
o o)
1000 1000
s0d %0
80.0| M 80.0/
00 o B N TR BT 1 s peau
MHMMhMMWMWWMW‘)VMMmWMMM 9 Mwwwwwww R R |
ad 1 ad
309 309
200 200
109 100
O T oo ED i ED e )
reauancy (e Freauency i)
oschor v oscror e
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBA1000 000Kz VW00 000KH SWTAUT0 RBVIE1000000KH VEW3000 000KH WTAuto
Peak
. vae 2022.1.28 — vae 2072128
1300 1500
1200 1200
o9 o)
1000 1000
s0d o
s 509
70 700
Py w09 —
500 - 500 —
40.0| A —————— e
30.0 Jﬂ.rh""'\'//“.-/-v
209 200
100 100
R O T o 005 i o e )
roauency (e Frocuency i)
sie oscrorse s oschor e
Condion | AVG B 543m HF_ANT 00075962 VERTICAL ConditonAVG 54 3m HE ANT OOD7S96 VERTICAL
RBWE1000.000KHS VBWL 000K, SWTA

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D20 of D155



seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH48 5240MHz - R

1 Vertical Fundamental

Date: 2022-11-26

100 Jaa

900 }

809 PEAK_BE| 74
700 r

600) M’ b“w

|
(AT, st L P

180 5210, 5230 5260, 5270, 5290, 5310. 5330. 5350, 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022-11-26

180 5210 5230 5250, 5270, 5290, 6310, 5330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D21 of D155



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH38 5190MHz - L
1 Horizontal Fundamental
i one 20221126 ot awavm) e 2022128
1500 1500
1200 1200
109 o)
1009 1000
a0 ”’”’”1“’”"“*\ a0l
s0d w0
700 f k«« 7o UL L seacun
600 Al WM 609 o4
500) 500 W0 A e e e
T et e il D e e o
500 509
209 209
109 109
S SR B 5% 5o, 50 Fie E 50 B0 5H0 580 T T o o o o g
Heasoncy (e Hecuencs i)
oxcHor oscHory
Condion - PEAK_BE 74 3m HE_ANT 00075962 HORIZONTAL Conditin - EAK(UNI 3m HE_ANT 00075962 HORIZONTAL
RBW1000 000Kz VBM000 000K SWT A0 RBL11000 000K VEW3000. 000k Tt
Peak
one 20221126 ot awavm) vate: 2022128
1509 1300
1200 1200
109 o)
1009 1000 .
a0 o o
a0 b w00
700 700
oud \ 609 —
500 500 J
40, ] e 400 = |
30.0] Jnam/
209 209
109 109
D [ (NN N R T ) o o ED o )
eavone i) ecuencs i)
ste oscro7 sy sie oscror v
Condtion AV, BE 54 3m HE_ANT 00075962 HORIZONTAL Condion | AVG 543 HE ANT 00075952 HORIZONTAL
RBEA00 000K VB 000K SWTAGRo RBYI000 000k VBV 000K WA
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Horizontal

Fundamental

Peak

Date: 2022-11-26

soaf* P

-

PEAK_BE| 74

site
Condition

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410. 5430, 5460
requency (M)

+03CHO7-HY

Frequency (1Hz)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

Date: 2022-11-26

==

180 5210, 5230 5250, 5270, 5290, 6310, 5330, 53%0. 6370, 5300. 5410, 5430, 5480
Frequancy (MHz)

Condition

+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:AUtD

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Vertical

Fundamental

Avg.

. i) R
00 saq
100 1o
o g
uog g
o v“*w\
w wd
0.0 700 H- 1L PR o o 1 PEAK(UMI,
«d L) wd ,
e T e d e m—— e |
400 400w
o wd
2o 2
o o
oSO F e T T i E S0
s sy
P P
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
e o oo oo oo s oo o
Peak
i R . R
00 saq
00 1o
oo g
uog |
o -~ wd
w00 \ w00
o o
600) k’“\A\ 609 G 54
. oy
o S N U O R o =2 T 404 I — R
30.0| Jﬂ.nW/
o nd
o o
s SFHEFSe T— T i e S0
o sy
o J— e o
A A A e— P A e—
oo s wasts

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Vertical

Fundamental

Peak

Date: 2022-11-26

1300
1200
1109
1000
909
500

500
500
400
309
200
109

[t

\w

RN

PEAK_BE| 74

site

Conditio

180 5210, 5230 5260 5270, 5290, 5310, 5330, 53
roa

ency (HHz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

0. 5370. 5390, 5410, 5430, 5460

Left blank

Avg.

Date: 2022-11-26

180 5210, 5230 5250 5270, 5290, 6310 5330
Frequancy (MHz)

Condition

)
+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

350, 5370, 5390 5410 5430 5480

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D25 of D155



seamran . FCC RADIO TEST REPORT Report No. : FR202509D

=~
WIFI Band 1 5150~5250MHz Band Edge @ 3m
.
i
70.0) 700 H- 1L PR o 1 \I jul PEAK(UMI,
500 s 60.0| i
Mw AVG_E
50,0/ 50.0| W M—-Ww
sty e e A
400 { Y F——
s
RS T
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
AN TNA AT s,
i
700 ﬁ i 700
:
w = -
50.0) o 50| Jas
N OO VU SO DU SO = IRV ] | ORI ——
" B R
AP AR

TEL : 886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - R

Horizontal

Fundamental

Peak

Date: 2022-11-26

s

MMW ;

site
Condition

180 5210, 5230 5260, 5270, 5290, 5310. 5330. 5350, 5370. 5300, 5410, 5430, 5460
requency (M)

Frequency (1Hz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

Date: 2022-11-26

180

Condition

5210, 5230. 5250 5270, 5290, 5310, 5330 530, 5370, 5390, 5410, 5430, 5460
Frequency (1Hz)
+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:AUtD

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH46 5230MHz - L
1 Vertical

Fundamental

. vae 2022.11.2 — vae: 022126
1309 1300
1209 1200
ol o) ;
1000 1000
s0d %0
s e 500
709 e Tod TP 1 il seaum)
w L |
509 509 S SR
T S T I T
40.0| 4000 igurdatin”
309 309
200 200
109 100
s s oo S0 Eio B iR B0 See S0 m oo oo ED i ED e )
reauancy (e Freauency i)
oschor v s oscror e
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBA1000 000Kz VW00 000KH SWTAUT0 RBVIE1000000KH VEW3000 000KH WTAuto
. vae 2022.1.28 — vae 2072128
1300 1500
1200 1200
o9 o)
100.0| 100.0{ 1

A

900) 90|
s00) s00)
700) 700]

600) 600] s
500

= —

300 sngfemrms T
200 200)
109 100
0 5030 5050, 5070. 5090, 5110, 5130 5150, 6170, 5190 5210 5230, 5260 000 2000, 4000, 5000. 5000. 7000
Frequency (1Hz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

Avg.

TEL : 886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - R

Vertical

Fundamental

Peak

Date: 2022-11-26

mvw“

o wfwwM
90.0) L’
800/ my\m

.

PEAK_BE| 74

site
Condition

Frequency (1Hz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

Date: 2022-11-26

180 5210, 5230 5250 5270, 5290, 6310 5330
Frequancy (MHz)

Condition

)
+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

350, 5370, 5390 5410 5430 5480

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

| o) Date: 2022:11.26 o taguvim) Date: 2022:1.26
150 1509
1200 1209
10 10
1009 1000 ;
a0 s0q)
r.m\//v«vml"\/wrwmm
#00 s0q)
700 X T e | e | N . PEAIUIL
609 s0q) ] Y]
50| 50.0/ i "1
il s e e s |
400 00 gm
50 s00)
209 200)
100 100)
5%, B0, 5070 B0, B0 50 B0 5170 50 520 5. 520 000 000, ED w000 ED 5000, 1
Frequency (uHz) Frequency ()
oscHo7HY aacHor-HY
Conditon {PEAK_BE 74 3m HE_ANT 00075562 HORIZONTAL conition  PEAK(UNII) 3m HE_ANT 00075962 HORIZONTAL
RBWEH000.000KHz VBW:3000.000KHz SWTAuto REW100.000KHz VBWE3000.000KHz SWT:Auto
1 o) Date: 2022:11.25 o Date 2022126
1509 1309
1200 1209
10 10
1009 1000
509 s0q) .
800 T 800)
700 700
" - SN —]
- [RPSS S—
o) : SR e
300 30,00
20 200)
100 100)
5%, B0, Sa70. 5. B0 50 E0. 50 G0 520 5. 50 000 2000, ED w000 5000 5000, a0
Frequency () Frequency ()
sie ascHor-HY ste saacHo7#y
condton AVG_BE 54 3m HE_ANT_00075562 HORIZONTAL condition £AVG 54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:10.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Horizontal Fundamental

Date: 2022-11-26

SO N i v

PEAK_BE| 74

S

oy )

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 5370. 5300, 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

Date: 2022-11-26

sogf T

Misas e

180 5210 5230 5250, 5270, 5290, 6310, 330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)

site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:10.000KHZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

-
WIFI Band 1 5150~5250MHz Band Edge @ 3m

909 spmanun A e, 904

700) 00— HT—VL R o In PEAK(UMI)
L T 609 AVG 54
500 g 500/ . i

et e irtpbo A I
400 P i
-
T T e R
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
oo s oo o oS oo

s

. .

609 600 AVG 54
500) 509 ¥

RN R O R o7 R R, S

400 02| “/MW,,,‘_W—

30.0 300 -

o A e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Vertical Fundamental

Date: 2022-11-26

90.0jnefraner T

800) PEAK_BE|74

700

6o iAo

509 AL A
oo

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300, 5410, 5430, 5460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022-11-26

B B

509 e SN

et
w09 SEVS VS S S e

180 5210, 5230 5250, 5270, 5290, 6310, 5330, 53%0. 6370, 5300. 5410, 5430, 5480
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:10.000KHZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

1 Horizontal Vertical

oate:2022.1.28 o g bat: 2022126
1304 1204
1200 1204
1o 100
100 100
a0 s0d
soo PEAK(UNID| 809 PEAK(UNI)
Y BT N T o (N = oy s e e B N e i Todf TS e |
o0 s s0q i s
B s0d gt P e ———
e DRl N o i o [
P Py
%04 30
204 204
10 10d
00 Jooo G000, Tooon Tz 000, eo0m,  18000 o0 oo a0 o0 iooun Tauen 7aoo0. o006, 180
Frecuency (Wio recusncy i
ste oscHorHY ste oschorHY
Conditon-PEAKIUNI) 3m HF_ANT 00075962 HORIZONTAL Condifion: PEAKIUNI) 3m HE_ANT 00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D34 of D155
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Vertical

17.7G
~18G
Avg

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

p
09 AVG 54| 09 AVG 54|
o
P
e TS T S T T
14.47G
~14.5G
Avg.
00
600 AVG 54| ©09) VG 54|
o

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950, 17970, 180
Frequency (HH2)

)

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1 Horizontal Vertical

) gBuvm) Date 20221128 o ovm) vate: 2022128
1304 1304
1204 1204
10 10
100 1004
o0 %0
800 PEAUND)| 809 PEAK(UND)
Foof A AR e e e ] 700 VL B e I
60 w6 _sa| s G54
500 i P —————v | 500 i e - m——
A
A ool e e -
400) P st ser
309 30d
204 204
10d 104
a5 ot G006 oo, Taug 006 8008 7600 w0 o6 a0 00, oo, Taue7aoo0 6008 a0
roauency ki rouoncy (i)
site oscHor iy ste oscHo Y
Condition + PEAK(UNII) 3m HF_ANT 00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak
Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

Horizontal

Vertical

1 (@Buvim) Date: 2022:11.25

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14497, 14493, 14495, 14497, 14500
Frequency (1Hz)

el (9B

Date: 2022-11-26

1300
1200
o
1000
904
w0
704
60

AVG 54

s00]
400

300]
200]
100

134T0 14475, 14475, 14ATT. 14479, 14481, 14483, 14485,

T4AT7. 14489, 14401, 14493, 14495, 14497, 14
i

17.7G
~18G
Avg

7700 17730, 17750. 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

+0acH

site 1071y
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

14.47G
~14.5G
Avg.
00
600 AVG 54| ©09) VG 54|
o
40.0] - 40.

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180
Frequency (HH2)

site
Condition

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 VERTICAL

)

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11a CH48 5240MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2022.11.25 el (dBuVim) Date: 2022-11-26
1300) 1300

1200) 1200

1100)

1000) 1000

900) 90|

800/ ] PERK(UN| e00) 1 PERK(UNE)
700 T A e e e 700 T S | B e B g
600) X L AVG 54
500

e s
M"‘W%‘ MWMMV&«M 509 ‘““‘*""‘L O S e e ey
40,0, 1 40.0| e
309 | 304
209 200
100 104
00 00 oW 8000 0000 12000 FAo0E 16000, 18000 o5 W00 eooo 8006 fooos. 1000 408 i6oos. 1m0
Froquency (z) Froquency ()
site oaco7Y sie oacHorHy
Condition + PEAK(UNII) 3m HF_ANT 00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

Horizontal

Vertical

17.7G
~18G
Avg

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

site
Condition

p
09 AVG 54| 09 AVG 54|
o
40.0) 1 40, 1
14.47G
~14.5G
Avg.
00
600 AVG 54| ©09) VG 54|
o
40.0] 40. ¥

)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 VERTICAL

7750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 1801
Frequency (HH2)

TEL
FAX

886-3-327-3456
886-3-328-4978
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Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1 Horizontal Vertical

Date: 2022.11.28 el GBuvim) Date: 2022.11.28
1309 1300)
200 1200
1109 1109
1009 1000
900) s00|
s00 PEAK(UN)| ) PEAKIUNT)
roo TR A ] 700 TS e
600 ) 60 I G54
509 A o e—— | L R Ty "“"LM RN e
400 e 400 acseesiat
300 300
200 20|
100 100|
%00 000 6o G000 0000 12000 14060 16080, 10000 000 000, 6000 000 0000 12000 14000 16000, 100
Frequency (MHz) Frequency (HHz)
site 03CHOT-HY site $03cHOT-HY
Condition  PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL Condition PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D40 of D155
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Horizontal

Vertical

1 (@Buvim) Date: 2022.11.28

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14497, 14493, 14495, 14497, 14500
Frequency (1Hz)

el (9B

Date: 2022-11-28

1300
1200
o
1000
904
w0
704

60.

50,
40
30,
20,

0.

o

AVG 54

of
o

o
o
o

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487 14480, 14401, 14403, 14495 14497, 14
Frequency (M

17.7G
~18G
Avg

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

~14.5G
609 V6 54 00 A6 54|

)
+02CH

site 07-4Y
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950. 17970, 180
Frequency (HH2)

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH44 5220MHz

1 Horizontal Vertical

) @Buvim) Date: 2022-11.28 el (@Buvim) Dote: 2022-11-28
1300 1304
1200 1200
1109 1100
1009 000
900 504
00 PEAK(UNI| 00 PEAK(UNI)
2ol T A=A AR ] 700 T S | B e B &
609 I VG 54 00 VG 54
i
50 [ 50 pored ey P
WWW%MWMAMMWWN PRI SPN se e
400}k 40 S
300) 304
200 200
100 100
000 000 6000 000 0000 42000 14000 16000, 18000 00 000 6000 000 0000 9000 14000 16000, e
Froquency (WHz) Frequency (WHz)
site 0acHo7-HY site <acHo7-HY
Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH44 5220MHz

Horizontal

Vertical

17.7G
~18G
Avg

7700 17730, 17750. 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

+0acH

site 1071y
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

s
09 VG 54 00 VG 54|
g
s
TS T TS T T 8 T T T T S T TR T T T T T
T fmas
~14.5G
oo
609 V6 54 00 A6 54|
Y
.

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180
Frequency (HH2)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

)

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH48 5240MHz

1 Horizontal Vertical

A (6Buvim) Date: 2022.11.28 el (@Buvim) Date: 2022.11-28
1300 1300
1200 1200
1100 o
1000 1000
900 904
800 — PEAK(UNI| 809 PEAK{UI)
2ol T A=A ] 700 T S | B e B g
609 G 54 s A6 54
50.0) qw% 2, . 50| E— p—
A I g At I ST e
P — R »\

PRI e 1 oY =
300 | 304
209 200
100 100

000 000 G000 @000 90000 12000 14000 16000, 16000 000 000 6000 8000 f0000. 72000 14000 16000 A0

Frequency (MHz) Frequency (MHz)

site £03CHOT-HY site +03CHO7-HY
Condition PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.
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WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH48 5240MHz

Horizontal

Vertical

1 (@Buvim) Date: 2022.11.28

AVG 54

4470 14475, 14475, 14477, 14479, 14481, 14483,
Frequency (1Hz)

4485, 14487, 14409, 14491, 14493, 14495, 14497, 14500

el (9B

Date: 2022-11-28

1300
1200
o
1000
904
w0
704
60

AVG 54

s00]
400

300]
200]
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14480, 14401, 14403, 14495 14497, 14
Frequency (M

17.7G
~18G
Avg

700 17730, 17750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930. 17950, 17970, 18000
Frequency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

~14.5G
oo
609 V6 54 00 A6 54|
Y
. ,

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180
Frequency (HH2)

)
+02CH

site 07-4Y
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH38 5190MHz

1 Horizontal Vertical

Date: 2022.11.28 el (@BuVim) Date:2022.41:28
1300 1300
1200 1200
100 ol
1000 1000
900 90
800 PEAK(U| 04 PEAK{U)
B R e i S| S S e S 700 T e
609 G 54 e G 54
500) = 5 2 el 500 Ak Nt prem—
AN ”L i o ,../"’”W s e

400}’ e Bk 400 = e
300 s00f
209 200
109 100

000, 6000 @00 10000 12000 14000 16000, 16000 000 000 6000 8000 10000 12000 14000 16000 160

Frequency (WHz) Frequency (WHz)

site £03CHOT-HY site +03CHO7-HY
Condition  PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL Condition *PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D46 of D155
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WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH38 5190MHz

1 Horizontal Vertical

1 (@Buvim)

Date: 2022-11.28 el (@Buvim) Date: 2022.11-28
1300 1300

1200 1200

1100 o

1000 1000

900 904

s00) w0

700 704

609 G 54 s G54
500 50

400 40 —

300 304

209 200

100 100

FAT0 TATS TS T TS TR TR, UG TS T, 1 44D T, er. 00
requency (M)

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14480, 14401, 14403, 14495 14497, 14
Frequency (1Hz)

~14.5G
609 V6 54 00 A6 54|

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950, 17970, 180
Frequency (MH2)
+0acH

site 1071y
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

17.7G
~18G
Avg

TEL : 886-3-327-3456

Page Number : D47 of D155
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WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH46 5230MHz

1 Horizontal Vertical

A (6Buvim) Date: 2022.11.28 el (@Buvim) Date: 2022.11-28
1300 1300
1200 1200
1100 o
1000 1000
900 904
800 PEAK(UNI| 809 PEAK{UI)
2ol T A=A AR ] 700 T S | B e B &
609 G 54 s A6 54
500) i ] s0.0f > Sovm|
e i} e
400 400l St
300 304
209 200
100 100
000 000 G000 @000 70000 12000 14000 1000, 16000 000 000 6000 8000 f0000. %2000 14000 16000 A0
Frequency (MHz) Frequency (MHz)
site £03CHOT-HY site +03CHO7-HY
Condition PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D48 of D155
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH46 5230MHz

Horizontal

Vertical

1 (@Buvim) Date: 2022.11.28

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequency (1Hz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

el (9B

Date: 2022-11-28

1300
1200
o
1000
904
w0
704
60
50

300]
200]
100

AVG 54

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14480, 14491, 14403, 14495 14497, 14
Frequency (M

site +03CHO7-HY

Condition

+ AVG_54 3m HF_ANT_00075962 VERTICAL

17.7G
~18G
Avg

1 (@Buvim) Date: 2022.11.28

1300
1200
1100
1000
900
500
700

500

300
200
109

7700 17730, 17750. 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

el (dBuVim)

Date: 2022-11-28

1300
1200
o)
1000
90
80
704
60

VG 54|

s00]

300]
200]
100]

+02CH

site 07-4Y
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180
Frequency (HH2)

)

TEL
FAX

886-3-327-3456
886-3-328-4978
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH42 5210MHz

1 Horizontal Vertical

oo 120 i) ose 2120
1o nd
1no 1nd
0o -
1o ond

g wd

209 PEAK(UNI] 209 PEAK(UNI)
Toa MLAL A ——— ey Tod L T
609 VG 54| 609 VG54
R e A e et P e
gt i f0ges T

o 0

no d

s o

ooy ae w0 oon e Taoo0 a0 oo oo a0 oA foom T

Freuency i rcuents i

e soscuory ste oxckonay
CondionLPEAKUN) 3mHe_ANT 0075962 HORIZONTAL Condiion L pEAK(UNY 3m He_ANT 0007982 VERTIAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D50 of D155
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal

Vertical

17.7G
~18G
Avg

site
Condition

+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 HORIZONTAL

600 AVG 54| 0.1 AVG 54
B O A B O B
~14.5G
609 V6 54 00 A6 54|
‘ ‘

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180
Frequency (HH2)

)
+02CH

site 07-4Y
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

1 Horizontal Fundamental

1 (@Buvim) Date: 20221126

e amavim) Dates 20221126
1300 1300
1200 120
110l o) "
1000 1004
500 a0
200 PEAR_BE_T74 s
700 7000 UT L JTHLFL L[ 1 PEAK(UNI)
p” : . M o ——
Skt
500 e e 500] R A A i A R
Kbtk et !
104 00
200 30
209 20
109 100
5530, 5050, 5070, 5090 5110, 5130 5150 5170, 51505210, 5230 5250, 5270 5290, 591, 533053 o0 000, ED 3000 ED D T
Frequency (1) Frequency (iHn)
aacHor-HY sie soacHorHY
Condition PEAK_BE_74 3m HE_ANT 00075562 HORIZONTAL Conditon PEAK(UNI) 3m HF_ANT 00075562 HORIZONTAL
 RBWS1006.000KHz VBW:3000.000KHz SWTAUto  RBVIS1000.000KtHz VBWS3000.000KHzZ SWTAto
) aBovim Date: 2022.11:26 e aBovm) Dates 20221126
1300 1300
1200 120
1ol o)
1000

900) 90|
300 800]
700) 700)
s00) e 600

. 1 )
500 // N 500]
I N 5 O N — y

| 400 me*/\

309 30,01

200 200)

100 100]

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230. 5250, 5270. 5290, 5310 5330.53 000 2000, 3000, 300, 5000, 5000. 7
Frequency (MHz) Frequency (MHz)
site +03CHO7-HY site $03CHO7-HY
Condition +AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL Condition £AVG_54 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D52 of D155
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Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

Horizontal

Fundamental

Peak

Date: 2022-11-26

/
:

220

5250, 5270, 5290 5310, 5390, 5350. 6370, 5390 5410 5430,
Frequency (1Hz)
+03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

460

Left blank

Avg.

Date: 2022-11-26

&

N N O B A

220

5250 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430,
Frequency (1Hz)
+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

a0

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

TEL

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - L

Vertical

Fundamental

Peak

A (@Buvim) Date: 2022:41:26 A @Buvim) Date:2022:11-26
1300 1300
1200 1200
1109 o)
n
1000 1000
900 904
09 PEAK BE 74 80 y
700 00— HT—VL R H L PEAK(UMI)
7
oy # m - p—
50
509 " X ; T i 500 ettt
400 An.nM
309 304
200 200
109 100
05030, 5050, 5070, 5080, 5710, 5150, 5150, 5170, 5190. 5210, 5230, 5260, 5270, 5290, 5310, 533053 000 2000, 3000 000 5000 G000 7000
Frequency (MHz) Frequency (MHz)
site +03CHO7-HY +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

<R

1000.000KH2 VBW:3000.000KHZ SWT:Auto

site
Condition

+ PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Avg.

A (@Buvim) Date: 2022:41:26 A @Buvim) Date: 2022:11-26
1300 1300
1200 1200
110 o
1000 ~ 1000
900 904
500 w0
700 700
09 i e B 54 609 A6 54
500 / 500
- | U R———
T e 400 g
T
309 309
200 200
100 00
05030, 5050, 5070, 5090, 570, 5150, 5450, 5170, 5190, 5210, 5230, 5260, 5270 5200, 5310, 533053 000 7000, 000 5000 5000 7000
Frequency (MHz) Freaquency (MHz)
site :03CHO7-HY site +03CHO7-HY
Condition $AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition
 RBW:1000.000KHz VBW:1.000

KHz SWT:Auto

+ AVG_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

FAX

886-3-327-3456
886-3-328-4978

Page Number
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

1 Vertical Fundamental

Date: 2022-11-26

]

)

09 N PEAK BE 74
0 .

o o, <

50,0 B ot e R T e

20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410 5430, 460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022-11-26

400) e e
300
200
109
20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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=
WIFI Band 2 5250~5350MHz Band Edge @ 3m
o
700 700l — L e — f L PEAK(UMI)
50, o A e 00 N ke
40.0| 4ﬂ.nW
o
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK(UNII) 3m HF_ANT_00075562 HORIZONTAL
e A ne BERAE A et
o
o
609 600 AVG 54
by
‘ —
I
—
30.0) :m.n-w""V/
o st s W

TEL : 886-3-327-3456 Page Number : D56 of D155
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Horizontal

Fundamental

Peak

Date: 2022-11-26

PEAK_BE 74|

5250, 5270, 5290 5310, 5390, 5350. 6370 5390 5410, 5430, 460
Frequency

+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

)

Left blank

Avg.

Date: 2022-11-26

a0l —
300
200
109
20 5250, 5270, 5200 6310, 5330, 5350, 6370, 5390 5410, 5430, a0
Frequency (1Hz)
site +03CHO7-HY
Conditi

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
to

+ RBW:1000.000KHZ VBW:1.000KHz SWTAu

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D57 of D155



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Vertical

Fundamental

Avg.

o

70.0) 700 H- 1L S o 1 L PEAK(UMI,
s Lol ==

W‘W
s
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition < PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
e e Mo
wod
o
J
609 e 1AVG. W _54| AVG 54
s
1 e i
o
NG A

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No

. FR202509D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - R

1 Vertical Fundamental

Date: 2022-11-26

] /
80.0) ¥

h
] :

e T L s e
400
300
200
100
70 S0 S0 S0 S0 0. S0 S0 S0 SHO S0 im0
Froquency (MHe)
site oacHo7-HY
Condition  PEAK_BE_74 3m HF_ANT_00075562 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022-11-26

300
200
109
20 5250, 5270, 5200 6310, 5330, 5350, 6370, 5390 5410, 5430, a0
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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-
WIFI Band 2 5250~5350MHz Band Edge @ 3m
-
800 PEAI BE 74 800
mﬂfw 00— HT—VL R B Lt PEAK(UMI)
600 i 600 AVG 54
50.0) (41 g ik o P " 50| MWNMWW»WMMM
-
I T T e R
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075562 HORIZONTAL
B S Ao
1000) — 1000 :
900 w 90|
600) AVG_BE 54 600 AVG 54
o S
] B — .
s
by
T o oo
o Ao A e s

TEL : 886-3-327-3456
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Report No. : FR202509D

-
WIFI Band 2 5250~5350MHz Band Edge @ 3m
110.0f 10,0 1
RPN 1000
w00 )
700, 00— HT—VL I Y Lt PEAK(UMIY,
a0 i o0
500 b Wi 509/ T e
e 0
- ,
I I I T e R
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
B S BTN
s
.
L AVG_BE 54| S0y AVG_54]
- e —— s -
) = = 400 T —— I =
30.0 :m.n"““/ 1
I I o oo
o Ao o e e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

-
WIFI Band 2 5250~5350MHz Band Edge @ 3m
o
s
"uy PEAK_BE_74| b
00| 7000 UT L JTHLFL L[ 1 L eeaku)
by , " e =
v
109 100t H
-
B s oo ourSom o it
‘
7N
s
/

609 4 e g o0g e 54
by

. RSN N —

/ i m:ﬂfﬂwv— =t
-
S S P e o

TEL : 886-3-327-3456
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WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH52 5260MHz - R

1 Horizontal Fundamental

Date: 2022-11-26

1000 e

900 {\'

800) [PEAK_BE 74
LY
60.0) "‘"’n

o,
500 il

20 5250, 5270, 5290 6310, 5330, 5350 370, 5390 5410 5430, 460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

Date: 2022-11-26

:
-
FRER

g

-

400)
300
200
109
20 5250, 5270, 5200 6310, 5330, 5350, 6370, 5390 5410, 5430, a0
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - L

Vertical

Fundamen

tal

Avg.

site
Condition

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:AUtD

site
Condition

J By bate: 20721125 J oo vate: 20221126
1300) 1300
1200 1200
"
109 i 0
1000] a 1000)
s0a) //J a0
s00) ¥ REAICBE 74 00
700 )J *14' roof VT T TL L] T seaku
09 o,
s00) . sold Vokpned s0d ST— S
00| An.nM
300 300
200 200
100 100
605055, 5050, 56705090, 105130, 5150 5170 5150, 5210 5250, 5250, 270. 5290 5970, 593059 o0 00, £ 006, £ oo Tot0
oo (i) Froquency )
site ascro7HY sie aacHo7Hy
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUo RW:100.000KH VBW:3000.000KHz SWT:AUto
J By bate: 20221126 vl vate: 20221128
1300) 1300
1200) 1200
109 10
1000) . 1000
s0a) a0q)
\
700 - % 704
o0 \\ b s0q A6 54
s00) saq)
i - I ——
10 I N E—
300 Jn.nM
200) 200)
100 100
5505, 5058 5070, 5090, 5710 5730, 150, 170, 5100, 5210 5750 5260 52705290, 310, F053 o0 oo, o £ a0 Tot0
recuoncs (i)

4000,
Frequency (MHz)
+03CHO7-HY

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW/:1000.000KHz VEW:3.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH52 5260MHz - R

1 Vertical Fundamental

Date: 2022-11-26

1000)

900

800) ‘\% [PEAIC BE 74|
700

h,

wa! .,
500 LU OVUR PRI PN S SO e
o
o
o
o

I I

s o

see —
PR A —

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022-11-26

20 5250, 5270, 5200 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - L

Horizontal

Fundamen

tal

Peak

1 (@BuVim) Date: 2022-11-26

RENg_BE74

site
Condition

0 5030,

50, 5070. 5090, 5110, 5130, 5150. 5170, 5190. 5210, 5230, 5250, 5270, 5290, 5310, 5330.53"
Froquency (1Hz)

+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

) (@Buvim)

Date: 2022-41-26

1300
1200
o)
1000
904
w04

600]

il PEAK(UIY

A6 54

s00]

300]
200]
100

000 2000, 3000, 1000,
Froquency (MiHz)
site +03CHO7-HY

Condition

+RBW:1000.000KHz VBW:3000.000KHz SWT:AUt0

+ PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL

5000. 5000. 7000

Avg.

1 (0B

) Date: 2022-11-26

1300
1200
110
1000

s00)
700)

500

/ W5
.

300
200
109

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270 5290, 5310 530,53
Fraquency (MHz)

site
Condition

+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

el (dBuVim)

Date: 2022-11-26

1300
1200
o)

1000

904
a0
700
0.

AVG 54|

s00]
400

200]
100]

IS
mﬂ

000 2000. 3000, 4000,

Frequency (MH2)

site +03CHO7-HY

Condition AVG_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

5000. 5000. 7000

TEL
FAX

886-3-327-3456
886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH60 5300MHz - R

1 Horizontal Fundamental

Date: 2022-11-26

000 2000, 300, 4000, 5000, 5000, 7000
Froquency (1Hz)
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:AUt0

Peak Left blank

Date: 2022-11-26

909 | \
09 ,v”l “‘u\ PR BE 74
700

A b A b R
400)
300
200
109

20 5250, 5270, 5200 6310, 5330, 5350 6370, 5390 5410, 5430, a0

Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT.AUto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

1 (@BuVim) Date: 2022-11-26 ) (@Buvim) Date: 2022-41-26
1300) 1300
1200) 1200
110 04|
e
1000) 1000
900) 90|
809 RERK_BE_74| 809
700 00— HT—VL R f it PEAK(UMI)
600 p 609 A6 54
509 s00] L ety
400) 100yt
300 300]
209 200]
109 100
0 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5330.53 000 2000, 3000, 1000, 5000. 5000. 7000
Froquency (1Hz) Froquency (MiHz)
site +03CHO7-HY site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL Condition + PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto +RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD
A @BuVim) Date: 2022-11-26 ) (@Buvim) Date: 2022-11-26
1300) 1300
1200) 1200
100) 00|
1000) 1000
900) 90|
s00) s00)
700) 700]
600) AV6_Be_54| 609] AVG 54
500 -~
1 B
400)
300
200 200)
109 100
0 5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270 5290, 5310 530,53 000 2000, 4000, 5000. 5000. 7000
Frequency (1Hz) Frequency (MHz)
site +03CHO7-HY site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition
BW:1.0001

+ AVG_54 3m HF_ANT_00075962 VERTICAL

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - R

Vertical

Fundamental

Date: 2022-11-26

%00 \

509 My Erar]
09

w W\xw

soolumghe G T

Avg.

300
200
109
20 5250, 5270, 5200 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)
site +03CHO7-HY
Conditi +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

400)
300
209
109
20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410 5430, 460
Frequency (1Hz)
sit +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Date: 2022-11-26
1300)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH64 5320MHz

1 Horizontal Fundamental

1 (@BuVim)

Date: 2022-11-26 ) (@Buvim) Date: 2022-41-26
1300) 1300
1200) 1200
110 04|

\ s0d
800 PEAK_BE 74 -
700 M/ M’V‘u = By el | S oW e RET I W h peakun
o M

0y A\/(Lﬁ
500 500 - - et bad gt
e O VIV S W T ey O i i e
100 P S— !
200 300
200 200)
100 100
= w s w0 Sha SEosm o0 7000, E 000 £ So00 Tat0
Hoduency (ihe) roquency ()
ascroTHY sie aacro7HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWTAUto RW:100.000KHz VBW:3000.000KHz SWT:AUto
) By bate: 2022126 J @By vate: 20721128
1300 1300
1209 1200
10 10
1000

1000] +
90.0) ]/'\\ 00|

500 w0

L

700
a0

VG BE 54| 609 AVG 54}

sno) = 504 ]

400 Te——— 00| e R

ot

30.0) 30,

200 200

100 100

300 EE - - ED ED Eox 00 7000, 000, 5000 5000 700
Frequency (HHr) Frequency (WH:)
site 0acHo7-HY site <0acHo7-HY
Condition $AVG_BE_54 3m HF_ANT_00075562 HORIZONTAL Condition +AVG_S54 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VWL 000KHz SWT:AULD

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHz SWT:AUto

avm [ v [
s00
o A iy PEAI BE 74 800 N
70.0) 700 L S o o . PEAK(UMIY,
500) o R . 09 A R O A e
0 00 gt A !
oy
0 s S S o0 o0 0 700
raancy oy ooy i)
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
o o S RO ooz YW 300003004 SWEARED
Peak
100.0| 100.0{ 1
s00
609 AVG_BE 54 600 AVG 54
sno) L s0q] MJK/ —
ey — I
0 NI N o zow o0 0 %0
raoncy oy vy i)

+ AVG_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH54 5270 - L

1 Horizontal Fundamental

1 (@Buvim) Date: 20221126

el (dBuVim) Date: 2022.41-26
1300) 1300

1200) 1200

1100 0| T

1000) 1000

900) 900

209 PERK_BE 74| 809

700 M"V 70|

pEAKIL

P )

I =
400 Y SNk ekt
"
e e e
)
- ! =
N I E— | ——
30.0 30,0 S
e e

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH54 5270 - R

Horizontal

Fundamental

Peak

Date: 2022-11-26

fEe=r

N

PEAK_BE 74|

220 5250, 5270, 5290 5310, 5390,

Frequen

+03CHO7-HY

5350. 5370, 539%. 5410, 540, 460
o (MHz)

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

Date: 2022-11-26

220

+03CHO7-HY

5250 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (MHz)

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:AUtD

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH54 5270 - L

1 Vertical Fundamental

i
209 FAK BE 74 809 §
700 /M 700 L PR o o Hi PEAK(UMI,
w I
D SemOR RS AN Y soq) P ————————a T
40.0| 4n.nM
s
T ey
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
e o oo oo

+RBW:1000.000KHz VBW:3000.000KHz SWT:AUtD

Peak

A @BuVim)

Date: 2022:41:26 A @Buvim) Date: 2022:11-26
1300 1300

1200 1200

110 o
1000 1000

900 904

500

500] ‘J
400 e e e

300 300

200 200)

109 100

0 5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270 5290, 5310 530,53 000 2000, 4000, 5000. 5000. 7000
Frequency (1Hz) Frequency (MHz)

site +03CHO7-HY site +03CHO7-HY

Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition + AVG_54 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

Avg.

TEL : 886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH54 5270 - R

Vertical

Fundamental

Date: 2022-11-26

800l

oot

A PERK BE 74

o,

w"wmmwuwwmmwm

Avg.

300
200
109
20 5250, 5270, 5200 6310, 5330, 5350 6370, 5390 5410 5430, a0
Frequency (1Hz)
site +03CHO7-HY
Conditi +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

500
400)
300
209
109
20 5250, 5270, 5290 6310, 5330, 5350 370, 5390 5410 5430, 460
Frequency (1Hz)
sit +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Date: 2022-11-26
1300)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - L

Horizontal

Fundamental

Peak

) @Bovim) oate: 2022:41.26 A @suvm) Date: 2022:1.26
1300 1300
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65630, 5050 5070, 5090, 5110 5130, 5150, 5T70. 5150, 5210. 5230 5250, 527, 5290, 10, §330.53 o0 7000, ED ED w000 To00
Froauency ()

site
Condition

+03CHO7-HY
+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

site
Condition

1000,
Froquency (MiHz)
+03CHO7-HY

+ PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:AUt0

Avg.
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) Date: 2022-11-26

1300
1200
110
1000

s00)
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0 5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270 5290, 5310, 530,53
Fraquency (MHz)

site
Condition

)
+03CHO7-HY

+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:AUtD

) (@Buvim)

Date: 2022-11-26
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1200
o
1000
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700
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AVG 54
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400

200)
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e

000 2000,

site
Condition

4000, 5000. 5000.
Frequency (MHz)

+03CHO7-HY

+AVG_54 3m HF_ANT_00075962 HORIZONTAL

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - R

Horizontal

Fundamental

Peak

Date: 2022-11-26

500) Mwumwsww

J g

R L e R

220

5250, 5270, 5290 5310, 5390, 5350 6370, 5390 5410, 5430, 460

Frequency (1Hz)
+03CHO7-HY

+PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Left blank

Avg.

Date: 2022-11-26

220

5250 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)
+03CHO7-HY
+AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3.000KHz SWT:AUtD

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - L

Vertical

Fundamental

Avg.

KHz SWT:Auto
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1 B ] R e e s T —
R e
e — e —
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
e e e
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o o
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400 ’/___/_‘__WM’ s—
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e - e J—
e e a2y T o2 veRTOn
e

+RBW:1000.000KHz VBW:3.000KHZ SWT:AUt

TEL
FAX

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - R

Vertical

Fundamental

Date: 2022-11-26

[N"V‘« oy

PEAK_BE 74|

\
M/ \" 1
L MO At
400
300
200
100
E

Avg.

300
200
109
20 5250, 5270, 5200 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)
site +03CHO7-HY
Conditi +AVG_BE_54 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:AUtD

20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410 5430, 0
Frequency (1Hz)
site +03CHO7-HY
Conditi +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Date: 2022-11-26
1300)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - L
1 Horizontal Fundamental
sod
90.0| 90.0f .
700 qoof UT M T LW [ 1 1| I V(T
5000 et 50| Wwww S T
40| 400} b
s
TN TN
Peak
wd :
09 VG 5| e | G 54
s - N S —
40.0| 40.0| ,,,ﬂwwﬂwww MV
30.0] JnaM
AN oA e o
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TEL : 886-3-327-3456
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1 Horizontal Fundamental

Date: 2022-11-26

oy
- s et S

PEAK_BE 74|
700
s00) ‘

" Ml

oot s g £

20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410 5430, 460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:AUto

Peak Left blank

Date: 2022-11-26

20 5250, 5270, 5200 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHZ VBW:10.000KHZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

s e
800 REAK_BE_74 800 N
700 o0 T e — L SR PEAK(UMI)
500) " 5 i 500 MWWA
o
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition : PEAK(UNII) 3m HF_ANT_00075562 VERTICAL

o v o BT
s
s

e

609 [AVG_8e 54| 600 VG 54
b A
- P N -
300 30T

BT BT A

TEL : 886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT Report No

. FR202509D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R

1 Vertical Fundamental

Date: 2022-11-26

1300)
1200)
110
1000)
900) kbt
[
809 PEAK_BE 74|
700
w bt
500 Yo L
I S e e e
400)
300
209
109
20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410 5430, 460
Frequency (1Hz)
site +03CHO7-HY
Condition +PEAK_BE_74 3m HF_ANT 00075962 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto

Peak Left blank

Date: 2022-11-26

20 5250, 5270, 5290 6310, 5390, 5350 6370, 5390, 5410 540 A
Frequency (MHz)
site +03CHO7-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 VERTICAL
+RBW:1000.000KHz VBW:10.000KHZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seamran . FCC RADIO TEST REPORT Report No. : FR202509D

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH52 5260MHz

1 Horizontal Vertical

Date: 2022.11.27 el GBuvim) Date: 2022.11.27
1309 1300)
1200 1200
1109 1109
1009 1000|
900) s00|
200 PEAK(UN) sogl PEAK(UN)
zoof TR A ——— 700 TS e
609 e 5| 609 i e 5|
500 MW“W"L R e — 00 it ‘“‘“‘"“"LM 1 i S e
400 S 00petT ek
300 300
200 20|
100 100|

%00 000 6o G000 0000 12000 14060 16000, 10000 000 000, G000 000 0000 12000 14000, 16000, 100

Frequency (MHz) Frequency (HHz)

site 03CHOT-HY site $03cHOT-HY
Condition  PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL Condition PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D84 of D155
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

Horizontal

Vertical

17.7G
~18G
Avg

7700 17730, 17750. 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

p
09 AVG 54| 09 AVG 54|
o
P “
14.47G
~14.5G
Avg.
00
600 AVG 54| ©09) VG 54|
o
‘ ‘

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180
Frequency (HH2)

site
Condition

)
+03CHO7-HY
+ AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: D85 of D155



seamran . FCC RADIO TEST REPORT Report No. : FR202509D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2022:41.27 el (dBuVim) Date: 2022-11-27
1300) 1300

1200) 1200

1100)

00|
1000) 1000

900) 90|

800/ . PERK(UN| e00) PERK(UNE)
700 T LY e | B B et S 700 T AR A
609 AVG 54 609 AVG 54
509 - 1 -~

e e e e
st EEN— P e [

e DG
Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Conditior : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

Horizontal

Vertical

1 (@Buvim) Date: 2022:41.27

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14497, 14493, 14495, 14497, 14500
Frequency (1Hz)

el (9B

Date: 2022-11-27

1300
1200
o
1000
904
w0
704
60
50

AVG 54

300]
200]
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483 14485, 14ATT. 14480, 1445
Frequency (1Hz)

1. 14493, 14495, 14497, 14

17.7G
~18G
Avg

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

~14.5G
oo
609 V6 54 00 A6 54|
Y
:
R

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950. 17970, 180
Frequency (HH2)

)
+02CH

site 07-4Y
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2022:41.27 el (dBuVim) Date: 2022-11-27
1300) 1300

1200) 1200

1100)

1000) 1000

900) 90|

800/ - PERK(UN| e00) PER

700 T LY WA ] 700 T AR A
600) v 51 60.0] 2

500 e

v
A 5
B A ——— 1 — ——

e e "
40,0, ,‘M et e 400]

rouenty i rounny i
Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Conditior : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Vertical

1 (@Buvim) Date: 2022:41.27

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequency (1Hz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

el (9B

Date: 2022-11-27

1300
1200
o
1000
904
w0
704
60

AVG 54

s00]

300]
200]
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14
Fre i

roquency (
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

487, 14480, 14491, 14493, 14495 14497, 14
2)

17.7G
~18G
Avg

1 (@Buvim) Date: 2022:41.27

7700 17730, 17750. 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
Frequency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

el (dBuVim)

Date: 2022-11-27

1300
1200
o)
1000
90
80
704
60

VG 54|

s00]

300]
200]
100]

7700 17730 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180
Frequency (HH2)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

)

TEL
FAX

886-3-327-3456
886-3-328-4978
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Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH52 5260MHz

1 Horizontal Vertical

Dato: 20224128 o @Buvim) Date: 20221128
1300 1300
1200 1200
1100 0]
1000 1000
900 509
09 — PEAK(UN| 800 PEAK(UNI)
200 LA AR ] 700 T e
w09 | s w0 | s
=
Y T - e S0 | e S BN DS e e e
400 S p a00se s
300 300
200 204
100 109
00 00 6000 @000 70000 000 1a006  A6060. 7000 00 W00 6000 @000 A0000. 700, 74000, o000, 160
Frequency (WHe) Frequency (Hz)
site 03cHo-HY site <030H07-HY
Condition  PEAK(UNII) 3m HF_ANT_0007562 HORIZONTAL Condition PEAK(UNI) 3m HF_ANT_00075562 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D90 of D155
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH52 5260MHz

Horizontal

Vertical

17.7G
~18G
Avg

s
09 VG 54 00 VG 54|
g
s .
S T T TS T T T T T T S T R S T T T T T
Ty fmas
~14.5G
oo
609 V6 54 00 A6 54|
Y
.
R Py

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH60 5300MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2022.11.28 el (dBuVim) Date: 2022-11-28
1300) 1300

1200) 1200

1100)

00|

1000) 1000

900) 90|

00/ . PERK(UND| 809 ]
700 T LY WA ] 700 T S =

600) W6 5 L AVG 54

500 p—— 5 ——— o e m——
I M N R PR e - v B

400

300 304

209 200

100 100

000 B0 e e T ow, oo feoos om0 000 000 6000 8000 f0000. %2000 14000 %6000 A0

uuuuu viz) Frequency (HHz)

site £03CHOT-HY site +03CHO7-HY

Condition PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D92 of D155
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH60 5300MHz

Horizontal

Vertical

1 (@Buvim) Date: 2022.11.28

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14497, 14493, 14495, 14497, 14500
Frequency (1Hz)

el (9B

Date: 2022-11-28

1300
1200
o
1000
904
w0
704
60

AVG 54

s00]
400)

300]
200]
100

14470 14475, 14475, 14ATT. 14479, 14481, 14483, 14485, 14487, 14480, 14401, 14403, 14495 14497, 14
Frequency (M

17.7G
~18G
Avg

+0acH

site 1071y
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

~14.5G
609 V6 54 00 A6 54|

)
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180
Frequency (HH2)

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH64 5320MHz

1 Horizontal Vertical

) gBvim) Date: 20221128 o vate: 20221128
1300 1300
1200 1200
1100 o)
1000 1004
200 a0
00 - PEAK(UNI| 00 PEAK(UNI)
oo LA I N e I B B e i Toof 7L I e e e e B N e i
609 VG 54| 00 AVG 54
500 re—— s0q) o
] PN . ] WW 1 st
40,0, N 40.0)
309 304
209 200
100 104
00 00 oW 8000 0000 12060 FAo0E 16000, 18000 o5 W00 eooo 806 fooos. 1000 408 7eoos.  1mo
requency () requency (i)
site oaco7Y sie oacHorHy
Condition + PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK(UNII) 3m HF_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D94 of D155
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH64 5320MHz

o
09 VG 54 00 VG 54|
g
o .
TS TS TR R TR T T AT S R 1680 RS T VT R R R TR T T A T T T
R (A
~14.5G
-
609 V6 54 00 A6 54|
oy
)
~18G

TEL : 886-3-327-3456
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Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH54 5270

1 Horizontal Vertical

Date:202211.28 el GBuvim) Date: 2022.11.28
1300 1304
200 1200)
1109 1100
1000 1004
900) 04|
oo | | s09) PEAKIUNT)
200 TR AR ] 700 T AR A
0o o] 00 | o]
o o
500 il e s0d e s
- ROV e | 1 ettt in b s
P binotsamaiomtort 00 e
300 304
200 204
100 100
000 W00, 600 000 o000 12000 14000, 16000, 16000 00 000, o000 000 0000 1000 14000 16000, 10
Freauency (WHz) Frequency (HHz)
site - 03cHO7-HY site <03cH0-HY
Condition  PEAK(UNII) 3m HE_ANT_00075962 HORIZONTAL Condition +PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D96 of D155
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH54 5270

Horizontal

Vertical

1 (@Buvim) Date: 2022.11.28

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14489, 14497, 14493, 14495, 14497, 14500
Frequency (1Hz)

el (9B

Date: 2022-11-28

1300
1200
o
1000
904
w0
704
60

AVG 54

s00]
400

300]
200]
100

14470 14475, 14475, 14AT7. 14479, 14481, 14483, 14485, 14487, 14480, 14491, 14403, 14495 14497, 1.
Frequency (M

17.7G
~18G
Avg

7700 17730, 17750. 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930 17950, 17970, 18000
Frequency (MHz)

site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL

~14.5G
oo
609 V6 54 00 A6 54|
Y
,

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17010, 17930, 17950. 17970, 180
Frequency (HH2)

)
site +03CHO7-HY
Condition + AVG_54 3m HF_ANT_00075962 VERTICAL

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH62 5310

1 Horizontal Vertical

A (6Buvim) Date:2022.11.28 el (@Buvim) Date: 2022-1-28
1300 1300]

1209 1200)

1109 10

1000 00

904 900

00 - PEAK(UN)| e PEAK{UI)
700 T LY WA e e e e 700 1L e AR
609 G 54 s A6 54
500 WMMWM‘LM . Er— 500 e %

sty P v N

400 e T i

309 300 1

209 209

100 100

000 000 6000 8000 10000 12000 14000 16000, 16000 000 000 6000 8000 10000 12000 14000 16000. 18D
Froquency (MHz) Frequency (MHz)

site +03CHO7-HY site +03CHO7-HY
Condition + PEAK(UNI) 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK(UNII) 3m HE_ANT_00075962 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH62 5310

Horizontal

Vertical

1 (@Buvim) Date: 2022.11.28

AVG 54

4470 14475, 14475, T4AT7. 14479, 14481, 14483 14485, 14457, 14480, 14407, 14493, 14495, 14497, 14500
Frequency (1Hz)

el (9B

Date: 2022-11-28

1300
1200
o
1000
904
w0
704
60

AVG 54

s00]
400

300]
200]
100

134T0 14475, 14475, 14ATT. 14479, 14481, 1

1453, 14455, 14457, 14489, 14491, 14493, 14495, 14407, 14
Fre i

17.7G
~18G
Avg

requency (MHz)
~14.5G
609 V6 54 00 A6 54|
‘

TEL
FAX

886-3-327-3456
886-3-328-4978
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH58 5290MHz

1 Horizontal Vertical

Dato: 20224128 o @Buvim) Date: 20221128
1300 1300
1200 1200
1100 0]
1000 1000
900 509 ]
09 — PEAK(UN| 800 PEAK(UNI)
200 TR AR ] 700 T e
609 ] 609 VG54
s00) e —| 509 e T —
P FIP S———e— ot I B S

00t e 40.0fso et
300 300
200 204
100 109

00 00 6000 @000 70000 7000 1a006  T6060. 7000 00 W00 6000 @000 A0000. 7000, 74000, 10000, T80

Frequency (WHe) Frequency (Hz)

site 03cHo-HY site <030H07-HY
Condition  PEAK(UNII) 3m HF_ANT_0007562 HORIZONTAL Condition PEAK(UNI) 3m HF_ANT_00075562 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D100 of D155
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FCC RADIO TEST REPORT

Report No. : FR202509D

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH58 5290MHz

Horizontal

Vertical

17.7G
~18G
Avg

s
09 VG 54 00 VG 54|
g
s :
TS R T TS T TR0 T 8 T T T S T TR T T T T 1
Ty fmas
~14.5G
oo
609 V6 54 00 A6 54|
Y
R Py

TEL
FAX

886-3-327-3456
886-3-328-4978
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FCC RADIO TEST REPORT

Report No

. FR202509D

Ban

d 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band

3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2022-11-24

el (dBuVim)

Date: 2022-41-24

1300
1200
o)
e 1000
90
a0

L I X FA 500]

= ,//V' oo UT I TPl
f

pEAKIL

Tl 60| 1
1 WW
- el o R

300
200)

5360, 5400, 420, 5440,
Frequency (MHz)

£03CHO7-HY

+PEAK_BE(UNII)_B3 3m HF_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5460, 5430, 5500, 5510 000

AVG 54

2000, 300, 3000, 5000, 5000,
Frequency (M)
site £03CHO7-HY
Condition +PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VEW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

Date: 2022-1-24

el (dBuvim)

Date: 2022-41-24

T 90.0|
r

- 700)

/ 60| | e s

- 500]
" 400 ,M\,——-JJ
T
300
200)
100]
5360, 5400, 220, 5440, 460, 5ag0. 5500, 5510 000 2000, 3000, 300, 5000, 5000.
Frequency (MHz) Frequency (MHz)

+03CHO7-HY site $03CHO7-HY

+ AVG_BE(UNII_B3 3m HE_ANT_00075562 HORIZONTAL Condition £AVG_54 3m HE_ANT_00075962 HORIZONTAL

+ RBWE1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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